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1. Summary of Test Procedure and Test Results
1.1. Applicable Standards

ANSI C63.10:2013
FCC Rules and Regulations Part 15 Subpart E §15.407

KDB 789033

FCC Rule Description of Test Result

15.203 Antenna Requirement PASS
15.207(a) AC Power Line Conducted Emission PASS
1":1’;1_%(;) Radiated Spurious Emission PASS
15.407(a) 26 dB & Occupied Bandwidth PASS

15.407 6 dB Bandwidth PASS
(a)l 2?2)7(3) Average Power PASS
15.407(a) Power Spectral Density PASS

2.1091 Radio Frequency Exposure PASS

*The lab has reduced the uncertainty risk factor from test equipment, environment and staff
technicians which according to the standard on contract. Therefore, the test result will only be
determined by standard requirement.

*This EUT has been also tested and compiled with the requirement of FCC Part 15, Subpart B,
recorded in a separate test report(23040191-TEFV01).
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2. Test Configuration of Equipment under Test

2.1. Feature of Equipment under Test

Operation Frequency Range

WLAN:802.11b/g/n/(Turbo QAM)/ax: 2400-2483.5MHz
5GHz:802.11a/n/ac/ax: 5150-5250MHz, 5725-5850MHz

Center Frequency Range

WLAN:802.11b/g/n/(Turbo QAM)/ax: 2412-2462MHz
5GHz :802.11a/n/ac/ax: 5180-5240MHz, 5745-5825MHz

Modulation Type

WLAN:

2.4GHz:

802.11b: CCK, DQPSK, DBPSK

802.11g/n: BPSK, QPSK, 16QAM, 64QAM, 256 QAM(TurboQAM)
802.11ax: BPSK, QPSK, 16QAM, 640QAM, 256QAM, 1024QAM
5GHz:

802.11n/a: BPSK, QPSK, 16QAM, 64QAM

802.11ac: BPSK, QPSK, 16QAM, 64QAM, 256QAM

802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM,1024QAM

Modulation Technology

DSSS, OFDM,OFDMA

Data Rate

WLAN:

2.4GHz:

802.11b: 1, 2, 5.5, 11Mbps

802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

802.11n: MCS0O — MCS15, HT20/40
MCS0 — MCS9, VHT20/40(TurboQAM)

802.11ax: MCS0O — MCS11,HE20/40

5GHz:

802.11a: 6, 9, 12, 18, 24, 36, 48, 54Mbps

802.11n: MCS0O — MCS15, HT20/40

802.11ac: MCSO0 — MCS9, VHT20/40/80

802.11ax: MCS0O — MCS11, HE20/40/80

Antenna Type

Omni Antenna
Sector Antenna
ALI22 Antenna

Antenna Gain

Omni(With cable loss) :2400-2500MHz:ANT A: 7.18dBi (Black), ANT B:7.49dBi (Gray)
Sector(With cable loss) :2400-2500MHz: :ANT A:13.82dBi (Black), ANT B 14.13dBi (Gray)
ALI22(With cable loss) :2400-2500MHz: :ANT A:13.88dBi, ANT B:13.82dBi

Omni(With cable loss) :5150-5250MHz: ANT C:5.26dBi (Blue), ANT D:5.19dBi (White)
Omni(With cable loss) :5725-5850MHz: ANT C: 5.26dBi (Blue), ANT D:5.19dBi (White)
Sector(With cable 10ss):5150-5250MHz: ANT C:11.11dBi (Blue), ANT D:11.04dBi (White)
Sector(With cable loss):5725-5850MHz: ANT C: 11.11dBi (Blue), ANT D:11.04dBi (White)
ALI22(With cable loss) 5150-5250MHz: ANT C:12.24dBi, ANT D:12.01dBi

ALI22(With cable loss) :5725-5850MHz: ANT C:12.24dBi, ANT D:12.01dBi

Note:

1. WLAN 2.4G 802.11n Support TurboQAM.

2. EUT support TPC Function.

3. WLAN 2.4GHz & WLAN 5GHz 802.11ax support beamforming Function.
4. For more details, please refer to the User’s manual of the EUT.

Difference description:

Model No. Remark
AX600-X External antenna
AX600-S Internal antenna
0
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2.2. Carrier Frequency of Channels
Band: 5150MHz-5250MHz
802.11a, 802.11n HT20, 802.11ac VHT20, 802.11ax HE20
Channel Frequency(MHz) Channel Frequency(MHz)
*36 5180 44 5220
*40 5200 *48 5240
802.11n HT40, 802.11ac VHT40, 802.11ax HE40
Channel Frequency(MHz) Channel Frequency(MHz)
*38 5190 *46 5230
802.11ac VHTS80 , 802.11ax HE80
Channel Frequency(MHz)
*42 5210
Band: 5725MHz-5850MHz
802.11a, 802.11n HT20, 802.11ac VHT20, 802.11ax HE20
Channel Frequency(MHz) Channel Frequency(MHz)
*149 5745 161 5805
153 5765 *165 5825
*157 5785
802.11n HT40, 802.11ac VHT40, 802.11ax HE40
Channel Frequency(MHz) Channel Frequency(MHz)
*151 5755 *159 5795
802.11ac VHT80, 802.11ax HE80
Channel Frequency(MHz)
*155 5775
Note: Channels remarked * are selected to perform test.
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2.3. Test Mode and Test Software

a.

During testing, the interface cables and equipment positions were varied according to ANSI
C63.10.

. The complete test system included remote workstation and EUT for RF test. The remote

workstation included Notebook.
An executive program, ” QSPR V 5.0-00202” under Windows OS system was executed to transmit
and receive data via WLAN. (Non BeamForming)

. An executive program, ” command” under Windows OS system was executed to transmit and

receive data via WLAN. (BeamForming)

. The following test modes were performed for the test:

Conducted Emissions from the AC mains power ports

Test Mode | Operating Description

802.11a (6Mbps) ,Power from PoE,Non BeamForming

802.11ax HE20 (7.3Mbps) ,Power from PoE ,Non BeamForming
802.11ax HE40 (14.6Mbps) ,Power from PoE ,Non BeamForming
802.11ax HE80 (30.6Mbps) ,Power from PoE ,Non BeamForming
802.11ax HE20 (7.3Mbps) ,Power from PoE, BeamForming

802.11ax HE40 (14.6Mbps) ,Power from PoE, BeamForming
802.11ax HE80 (30.6Mbps) ,Power from PoE, BeamForming

caused “Test Mode 1,5” generated the worst case, it was reported as the final data.
Radiation Emissions (BELOW 1GHz)

Test Mode | Operating Description

802.11a (6Mbps) ,Power from PoE,Non BeamForming

802.11ax HE20 (7.3Mbps) ,Power from PoE ,Non BeamForming
802.11ax HE40 (14.6Mbps) ,Power from PoE ,Non BeamForming
802.11ax HE80 (30.6Mbps) ,Power from PoE ,Non BeamForming
802.11ax HE20 (7.3Mbps) ,Power from PoE, BeamForming

802.11ax HE40 (14.6Mbps) ,Power from PoE, BeamForming
802.11ax HE80 (30.6Mbps) ,Power from PoE, BeamForming

caused “Test Mode 2,5” generated the worst case, it was reported as the final data.
Radiation Emissions (1GHz ~ 40GHz)

Test Mode | Operating Description

802.11a (6Mbps) ,Power from PoE,Non BeamForming

802.11ax HE20 (7.3Mbps) ,Power from PoE ,Non BeamForming
802.11ax HE40 (14.6Mbps) ,Power from PoE ,Non BeamForming
802.11ax HE80 (30.6Mbps) ,Power from PoE ,Non BeamForming
802.11ax HE20 (7.3Mbps) ,Power from PoE, BeamForming

802.11ax HE40 (14.6Mbps) ,Power from PoE, BeamForming
802.11ax HE80 (30.6Mbps) ,Power from PoE, BeamForming

caused “Test Mode 1~7” generated the worst case, they were reported as the final data.
Note:1.There are two kinds of test voltage: AC 120V / 60Hz and AC 240V / 60Hz.
For AC Power Line Conducted Emission , AC 240V / 60Hz is worst case.

For Radiation Emissions (BELOW 1GHz), AC 120V / 60Hz is worst case.( Non BeamForming)
For Radiation Emissions (BELOW 1GHz), AC 240V / 60Hz is worst case.( BeamForming)
2.The EUT has three types of antenna(Omni and Sector and ALI22).

AC Power Line Conducted Emission & Radiation Emissions(BELOW 1GHz) & Duty Cycle
26 dB & 6 dB Bandwidth & Occupied Bandwidth

After engineering evaluation, Omni are worst case, hence, are used at test report.

~N[OOAR|IWIN|F-

N[O |IWIN|F-

N0~ WIN|F-
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The EUT incorporates a MIMO function
Modulation Type TX CONFIGURATION
802.11a 2TX
802.11n HT20 2TX
802.11n HT40 2TX
802.11ac VHT20 2TX
802.11ac VHT40 2TX
802.11ac VHT80 2TX
802.11ax HE20 2TX
802.11ax HE40 2TX
802.11ax HE80 2TX
CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
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2.4. Description of Test System

Non BeamForming

RF Conducted
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
RJ45 Cable*2 | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE UBIQUITI GP-H480-050G N/A 0.6m /NS
Radiated Emissions
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter/1.8m / NS
RJ45 Cable TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE PowerDsine PD-9001GR N/A N/A
RJ45 Cable N/A N/A 15m /NS N/A
AC Power Line Conducted Emission
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable*2 | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE Bluewave JS-100GT N/A N/A
BeamForming
RF Conducted
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook lenovo S1GL2W N/A Adapter / 1.8m / NS
Notebook lenovo S1GL2wW N/A Adapter/1.8m / NS
RJ45 Cable*4 | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE*2 UBIQUITI GP-H480-050G N/A 0.6m /NS
Radiated Emissions
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter/1.8m / NS
Notebook ASUS P2430U N/A Adapter/1.8m / NS
RJ45 Cable*3 | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE PowerDsine PD-9001GR N/A N/A
POE Bluewave JS-100GT N/A N/A
RJ45 Cable | TE CONNECTIVITY CAT5E 15m / NS N/A
AC Power Line Conducted Emission
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
Notebook ASUS P2430U N/A Adapter/1.8m / NS
RJ45 Cable*4 | TE CONNECTIVITY CAT5E 1.2m /NS N/A
POE Bluewave JS-100GT N/A N/A
POE PowerDsine PD-9001GR N/A N/A
CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
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2.5. General Information of Test

Cerpass Technology Corporation Test Laboratory

Address: No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848,
Taiwan (R.O.C.)

Tel:+886-3-3226-888

Fax:+886-3-3226-881

FCC TW1439, TW1079

IC 4934E-1, 4934E-2

T-2205 for Telecommunication test

C-4663 for Conducted emission test

R-4218 for Radiated emission test

G-10812, G-10813 for radiated disturbance above 1GHz

Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 40,000MHz

Test Site

VCCI

Frequency Range
Investigated:

Test Distance:

The test distance of radiated emission from antenna to EUT is 3 M.

Non BeamForming
Omni Antenna

. . Environmental
Test Item Test Site Test period Conditions Tested By
24.9~27.8C |/ Leon
RF Conducted RFCONO1-NK 2023/5/5~2023/5/25
47~59% Huang
26~27C / Leon
Radiated Emissions 3MO02-NK 2023/5/17~2023/5/29
32~35% Huang
AC Power Line 5 Leon
o CONO02-NK 2023/06/14 26.5C /48%
Conducted Emission Huang
Sector Antenna
Test Item Test Site Test period EnV|ron'n_1entaI Tested By
Conditions
26~26.7C / Leon
RF Conducted RFCONO1-NK 2023/5/24~2023/5/26
55~59% Huang
23~25TC |/ Leon
Radiated Emissions 3M02-NK 2023/5/20~2023/6/14
30~39% Huang
ALI22 Antenna
Test Item Test Site Test period Enwron_mental Tested By
Conditions
26~27.8°C/ Leon
RF Conducted RFCONO1-NK 2023/5/24~2023/5/26
55~59% Huang
21~25C / Leon
Radiated Emissions 3MO02-NK 2023/5/10~2023/5/19
35~39% Huang
O
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BeamForming
Omni Antenna

Environmental

Test Item Test Site Test period Conditions Tested By
26.8~27.8C / Leon
RF Conducted RFCONO1-NK 2023/5/19~2023/5/25
52~59% Huang
. L Leon
Radiated Emissions 3M02-NK 2023/05/18 26°C/ 39%
Huang
AC Power Line . Leon
o CONO02-NK 2023/06/14 26.5TC /48%
Conducted Emission Huang
Sector Antenna
i . Environmental
Test Item Test Site Test period Conditions Tested By
26.7~27.8C / Leon
RF Conducted RFCONO2-NK 2023/5/25~2023/5/26
52~59% Huang
21~25C / Leon
Radiated Emissions 3M02-NK 2023/5/23~2023/6/14
31~39% Huang
ALI22 Antenna
Test Item Test Site Test period Enwronmental Tested By
Conditions
26.7~27.8C / Leon
RF Conducted RFCONO02-NK 2023/5/23~2023/5/26
46~59% Huang
N Leon
Radiated Emissions 3M02-NK 2023/05/22 27C 133% H
uang

CERPASS TECHNOLOGY CORP.
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2.6. Measurement Uncertainty
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with
the emissions test results be included in the report. The measurement uncertainties given
below are based on a 95% confidence level (based on a coverage factor (k=2)
Measurement ltem Uncertainty
AC Power Line Conduction(150K~30MHz) +3.28dB
Radiated Spurious Emission(9KHz~30MHz) +3.5dB
Radiated Spurious Emission(30MHz~1GHz) 15.1dB
Radiated Spurious Emission(1GHz~40GHz) 15.2dB
6dB Bandwidth 15.4%
26dB Bandwidth 14.4%
Occupied Bandwidth +4.5%
Peak Output Power(Conducted Power Meter) | £1.1dB
Power Spectral Density +2.0dB
Duty Cycle +3.5%
Frequency Stability 10.23KHz
CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
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3. Test Equipment and Ancillaries Used for Tests

Test Item Radiated Emissions
Test Site Semi Anechoic Room(3M02-NK)
Instrument Manufacturer Model No Serial No Calg)arl?:on Valid Date
Bilog Antenna Schwarzbeck VULB9168 275 2022/11/18 | 2023/11/17
Active Loop Antenna Schwarzbeck FMZB 1513 414 2023/02/03 | 2024/02/02
Horn Antenna EMCO 3115 31589 2023/03/23 | 2024/03/22
Horn Antenna EMCO 3116 31970 2023/03/03 | 2024/03/02
. ROHDE &
EMI Receiver SCHWARZ ESCI 101423 2022/07/05 | 2023/07/04
ROHDE &
Spectrum Analyzer SCHWARZ FSV 40-N 102151 2022/08/19 | 2023/08/18
Preamplifier Agilent 8449B 3008A01954 | 2023/03/08 | 2024/03/07
i EMC
Preamplifier INSTRUMENTS EMC184045 980065 2022/11/11 | 2023/11/10
Preamplifier EM Electronics corp. EM330 60659 2023/03/10 | 2024/03/09
Cable-4m(9k-3G) EMEC RG-223 18274M 2022/07/27 | 2023/07/26
. HARBOUR
Cable-3in1(30M-1G) INDUSTRIES LL142 CCE1315 2023/02/25 | 2024/02/24
Cable-0.5m(1G-40G) | HUBER SUHNER SUCOFLEX 104 805443/4 2023/03/07 | 2024/03/06
Cable-3m(1G-40G) | HUBER SUHNER SUCOFLEX 104 805796/4 2023/03/07 | 2024/03/06
Cable-8m(1G-26.5G) WOKEN WCBA-WCA203SM CCE1374 2023/03/07 | 2024/03/06
Cable-0.5m(30M-40G)| HUBER SUHNER SUCOFLEX 102 28420/2 2023/03/07 | 2024/03/06
Cable-3m(30M-40G) | HUBER SUHNER SUCOFLEX 102 MY2608/2 2023/03/07 | 2024/03/06
Cable-0.5m(1G-40G) Rapidtek 40GHZ 50CM 38Mcs)é?iiMS5 2023/03/07 | 2024/03/06
Cable-3m(1G-40G) Rapidtek 40GHZ 300CM 38M0%'§fy83 2023/03/07 | 2024/03/06
Highpass Filter WOKEN WFIL-H7000-18000F-01 WR46§: WC2 2022/09/01 | 2023/08/31
E3 AUDIX v8.2014-8-6 RK-000529 NA NA
Test Item RF Conducted
Test Site RFCONO1-NK
Instrument Manufacturer Model No Serial No Cal::k))arl?etlon Valid Date
CAX Signal Analyzer KEYSIGHT N9000B MY57100339 2022/11/29 2023/11/28
Power Meter Anritsu ML2495A 1224005 2023/03/07 | 2024/03/06
Power Sensor Anritsu MA2411B 1207295 2023/03/07 | 2024/03/06
Attenuator KEYSIGHT 8491B MY39250703 | 2023/03/08 | 2024/03/07
0
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Test ltem AC Power Line Conducted Emission
Test Site CONO2-NK
Instrument Manufacturer Model No Serial No Calg);?:on Valid Date
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2022/07/05 | 2023/07/04
TWO-LINE
ROHDE & SCHWARZ ENV216 102185 2022/08/24 | 2023/08/23
V-NETWORK
Cable-4m(9k-3G) EMEC RG-223 18274M 2022/07/27 | 2023/07/26
E3 AUDIX v8.2014-8-6 RK-000536 NA NA
0
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4. Antenna Requirements
4.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device.

And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.
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4.2. Antenna Construction and Directional Gain

Antenna Type

Omni Antenna
Sector Antenna
ALI22 Antenna

Antenna Gain

Omni(With cable loss) :5150-5250MHz: ANT C:5.26dBi (Blue), ANT D:5.19dBi (White)
Omni(With cable loss) :5725-5850MHz: ANT C: 5.26dBi (Blue), ANT D:5.19dBi (White)
Sector(With cable l0ss):5150-5250MHz: ANT C:11.11dBi (Blue), ANT D:11.04dBi (White)
Sector(With cable loss):5725-5850MHz: ANT C: 11.11dBi (Blue), ANT D:11.04dBi (White)
ALI22(With cable loss) 5150-5250MHz: ANT C:12.24dBi, ANT D:12.01dBi

ALI22(With cable loss) :5725-5850MHz: ANT C:12.24dBi, ANT D:12.01dBi

(Non-Beamforming)

Omni Antenna

5150-5250MHz &5725-5850MHz:
For Power directional gain= Gan= 5.26 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 1062720 + 4+ 10GN/20)2 N an7]

= 8.24 (dBi)

*MIMO type: Cyclic Delay Diversity (CDD) mode.

Sector Antenna

5150-5250MHz &5725-5850MHz:
For Power directional gain= Gan= 11.11(dBi)
For PSD directional gain = 10 log[(10%1/20 + 1062720 + . + 10©N/20)2 N ant]

= 14.09 (dBi)

*MIMO type: Cyclic Delay Diversity (CDD) mode.

ALI22 Antenna

5150-5250MHz &5725-5850MHz:
For Power directional gain= Gan= 12.24 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 1062/20 + 4 10CN/20)2 N an7]

= 15.14 (dBi)

MIMO type: Cyclic Delay Diversity (CDD) mode.

CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
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. CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
(Beamforming)
Omni Antenna
5150-5250MHz &5725-5850MHz:
For Power directional gain= 10 log[(10%1/20 + 1062720 + |, + 10©N/20)2 INanT]= 8.24 (dBI)
For PSD directional gain = 10 log[(10%1/20 + 1062720 + _ + 10CN/20)2 INanT] = 8.24 (dBI)
Sector Antenna
5150-5250MHz &5725-5850MHz:
For Power directional gain= 10 log[(10%1/20 + 10%2/20 + __ + 10CN/20)2 INanT]= 14.09 (dBi)
For PSD directional gain = 10 log[(10%1/20 + 1062720 + . + 10©N/20)2 [NanT] = 14.09 (dBi)
ALI22 Antenna
5150-5250MHz &5725-5850MHz:
For Power directional gain= 10 log[(10%1/2° + 1062/20 + _ + 10GN/20)2 INanT]= 15.14(dBi)
For PSD directional gain = 10 log[(10%1/20 + 1062/20 + 4+ 106N /20)2 [NanT] = 15.14 (dBI)
CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
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5. Test of AC Power Line Conducted Emission
5.1. Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz,
according to the methods defined in ANSI C63.10-2013. The EUT was placed on a
nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface
cables and equipment positioning were varied within limits of reasonable applications to
determine the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz2) (dBuv) (dBuv)
0.15-05 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

5.2. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was
kept at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network

(LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

-~ o o o

The frequency range from 150 kHz to 30 MHz was searched.

= «Q

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

CERPASS TECHNOLOGY CORP.
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5.3. Typical Test Setup

| A 80cm
80c HJ \ —
80cm —°
1 —o
LISN v LISN
L e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e = e e e e e e e e e e e e e e e e e e == J
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5.4. Test Result and Data

Non BeamForming

From PoE
Power (240V/60HZ) Pol/Phase LINE
Test Mode Mode 1

Level (dBuV)

100

LISN-CLASS B {GP)

SN A El (A
LISN-CLAS S B (AV)

0.5 2 10
Frequency {MHz)}
Frequency Factor Reading Level Limit Margin Detector P/F
No. (MHZ) (dB) (dBuV) (dBuV)  (dBuVv) (dB)
1 8.18 9.61 25.92 35.53 54.52 -18.99 Average P
2 9.18 9.61 32.29 41.98 64,52 -22.62 QP P
3 8.22 9.61 22.47 32.88 52,99 -28.82 Average P
4 9.22 9.61 28.45 38.86 562.99 -24.84 QP P
5 2.44 9.63 25.16 34.79 47 .88 -12.29 Average P
6 9.44 9.63 34.78 44 .33 57.88 -12.75 QP P
7 8.95 9.65 16.91 26.56 46.80 -19.44 Average P
8 9.95 9.65 25.97 35.62 56.089 -28.38 QP P
2 2.25 9.7¢ 28,15 29,85 4,08 -16.15 Average P
1@ 2.25 g.7@ 31.33 41.63 56.00 -14.97 QP P
11 5.17 9.77 15.53 25.38 58.00 -24.78@ Average P
12 5.17 9.77 24.92 34.69 60.09 -25.31 QP P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=(LISN or ISN or Current Probe)Factor + Cable Loss
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Non BeamForming
From PoE .
Power (240V/60HZ) Pol/Phase . | NEUTRAL
Test Mode ;| Mode 1
100 Level (dBuV)
90
80
i \ , . _ | LISN-CLASS B {QP)

T LISN-CLASS B (AV)

0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector P/F
No. (MHzZ) (dB) (dBuv) (dBuV) (dBuv) (dB)
1 9.15 9.63 27.87 37.58 55.89 -18.39 Average P
2 8.15 9.63 35.97 45.68 65.89 -28.29 QP P
3 8.17 9.63 27 .82 37.45 55.28 -17.75 Average P
4 8.17 9.63 34.78 44 .33 65.28 -29.87 QP P
5 9.18 9.62 27 .86 36.68 54.31 -17.63 Average P
6 8.18 9.62 33.48 43.1@ 54,31 -21.21 QP P
Vs 8.20 9.62 27.36 36.92 53.61 -16.869 Average P
8 8.208 9.62 33.87 43.49 63.61 -29.12 QP P
2 2.24 2.63 22.62 32.25 52,15 -19.9%¢ Average P
i@ 9.24 9.63 28.33 37.96 62.15 -24.18 QP P
11 8.43 9.63 28.36 37.99 47.19 -9.20 Average P
12 9.43 9.63 3517 44,80 57.19 -12.39 QP P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=(LISN or ISN or Current Probe)Factor + Cable Loss
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BeamForming
From PoE )
Power (240V/60HZ) Pol/Phase . | LINE
Test Mode ;| Mode 5
1 oeLevel {dBuV)

a0

80

70

60 LISN.CLASS B {QP|

50|

LISN-CLASS B AV

40
30
20
10

0| | 9 o | - i | |
015 0.2 0.5 1 2 5 10 20 30
Frequency (MHz}
Frequency Factor Reading Level Linit Margin Detector P/F
No. (MNHz) (dB) (dBuY) (dBu\V) (dBuV) (cB)
1 9.15 9.62 26.59 36.12 55.95 -19.83 Average P
p3 e.15 9.82 35.22 44 g4 B5.95 -21.11 QP P
3 8.17 9.62 18.186 27.78 S5.11 -27.33 Averags P
4 8.17 Q.62 28.38 37.92 65.11 -27.189 QP P
5 0.18 9.61 21.18 38.79 54.47 -23.68 Average r
6 0.18 3.€61 30,21 39.82 64.47 -24.65 oP P
7 9.21 9.61 21.52 31.13 53.19 -22.66 Average F
(&) 9.21 39.61 29.96 39.57 63.19 -23.62 QP P
- 6.37 9.63 25.7 35.36 43,54 -13.18 Averages F
1@ a._37 9.63 34 .22 43 8% 58.54 -14 .69 QP P
11 0.44 9.63 28.85 29 .68 47.83 -17.35 Average P
12 9.44 9.862 31.74 41.37 57.83 -15.66 QP P
Hote: Level=Reading+Factor
Margin=tevel-Linic
Factor=(LISN or ISN or Current Proba2)Factor + Cable Loss
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BeamForming

Power (Fzr%nvis%iz) Pol/Phase NEUTRAL

Test Mode Mode 5

qopLeve! (aBuv)

90

20

70

o0 Hﬁh‘"’”‘-«_ LISN.CLASS B (QP)
50 B O LISN.CLASS B (AV)

e

Freguen
(MHz)

05

cy Factor
[dB)

.03
.63
.b2
.62
.62
.62

.53
.63
.63
.b3

0 . . |
0.15 0.2 1 2 5 10 20 30
Frequency (MHz)

Reading Level Limit Margin Detector P/F
No. (dBuv) (dBuV) (dBuV) {dB)
L 26.95 36.58 55.58 -19,.89 Average P
2 36.39 46.82 B5.58 -19.58 QP P
3 22.38e 31.98 S4.63 -22.85 Average p
1 31.14 10.756 &4.63 -23.87 Qr B
5 23.14 32.76 £3.23 -28.47 Average p
B 36.74 40,356 ©3.23 -22,87 QP P
7 24 .68 34.51 48.51 -14.08 Average P
B 34.5¢ 44.15 58.51 -14.38 QP P
E] 22.186 31.79 47 .93 -16.14 Average P
12 31.98 41.51 57.93 -1h.32 QF P
11 26 .81 38.44 47 .01 -ia.57 Average e
12 31.58 41.21 57.e1 -15.82 QP b

OO WUWWWOWOWOY OO w

.63

Note: Level=Reading+Factor
Margin=Level-Limit

Factor=(LISN or ISH ar

Current ProbelFactor + Cable

Loss
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6. Test of Spurious Emission (Radiated)

6.1. Test Limit

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the

maximum emissions outside of the frequency bands of operation shall be attenuated in

accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below
the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the
band edge increasing linearly to a level of 27dBm/MHz at the band edge.

(5) The emission measurements shall be performed using a minimum resolution bandwidth of
1 MHz. A lower resolution bandwidth may be employed near the band edge, when
necessary, provided the measured energy is integrated to show the total power over 1
MHz.

(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set
forth in 815.209. Further, any U-NII devices using an AC power line are required to comply
also with the conducted limits set forth in §15.207.

(7) The provisions of 815.205 apply to intentional radiators operating under this section.

(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as
close to the upper and lower frequency band edges as the design of the equipment

permits.
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6.2. Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on

the top of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four

meters above ground to find the maximum value of the field strength both horizontal

polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. Ifthe emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement
antenna.

e o

Note:
1.The supporting fixture shall permit orientation of the EUT in each of three orthogonal
axis positions such that emissions from the EUT are maximized.

Non BeamForming-(Y-AXIS is the worst.)
BeamForming-(Y-AXIS is the worst.)

2.Due to the test software function limit the operation band setting(200dBuV/m). There's no
corresponding limitation in the actual test item.
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6.3. Typical Test Setup
Below 30MHz test setup
Antenna

Equipment under Test

\4

l 0.8M
Turn Table
) \ Ground Plane
Receiver
30MHz- 1GHz Test Setup
Antenna
Equipment under Test
*  3m
0.8M
Turn Table
) \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
4@ Equipment under Test
¢— » 3m
1.5M
Turn Table
MWW
"
\ Absorber

Receiver

Ground Plane

CERPASS TECHNOLOGY CORP.
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6.4. Test Result and Data (9kHz ~ 30MHz)
The 9kHz - 30MHz spurious emission is under limit 20dB more.
6.5. Test Result and Data (30MHz ~ 1GHz)

Non BeamForming

From PoE
Power Pol/Phase LINE
(120V/60HZz)
Test Mode Mode 2
.mLevel (dBuVim}
60
3M RADIATED
£
50
%) ISP |
an| — -
i1 5 8
30
5% -
20
10
0
-10)
30 100. 200. 300. 400. 500. 600. 700. 900. 000. 1000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detactor Height Azimuth P/F
No (MHz) (cB) (dBuVv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 41.32 -11.20 44.59 33.40 40.00 -6.60 oP 1090 234 P
2 76.56 -14.63 45.85 38.35 48,86 -9.65 Peak 400 a P
3 117.30 -13.52 35.85 22,33 45.5@ -21,17 Peak 400 a P
4 148.34 -10.86 35.22 24 .36 43.58  -19.14 Peak 400 8 P
5 27@.56 -11.1s6 33.23 22.07 45.00 -23.83 Pzak 400 e B
6 544.18 -4.2 35.55 33.37 45.80 -14.63 Peak 400 8 p
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=8ntenna Factor + cable loss - Amplifier Factor
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Non BeamForming

From PoE )
Power (120V/60Hz) Pol/Phase : | NEUTRAL
Test Mode ;| Mode 2
7cleveHdBthn)
60

314 RADIATED
50 : ¢ ! r;;

sl —[ 4 - —

,3_ ;7 - ,3
% 5
30 17
20
10
0
210
30 100, 200. 300. 400. 500. 600. 700. £00. 900, 1000
Frequency (MHz)
Frequency  Factor Reading Level Linit Margin Detector Height Azimauth P/F
No. (MHz) (cB) (dBuV) (dBuV/m) [(dBuV/m) (cB) (cm) (deg)
1 72.68 -13.6€ 41.74 27.594 40.00 -12.€6 Peak 460 368 P
2 86.256 -16.87 47.85 36.16 40.09 -2.84 Peak 4e0 360 F
3 185.66 -14.75 45,79 34 .84 45.58 -2.48 Paax 408 308 F
s 123.12 -13.20 51.95 38.76 435.58 -4 .74 Peax 408 368 F
5 152,22 -18.72 41.76 31.e4 43.58 -12.48 Paak 400 352 F
g 64i.1e -1.9¢ 36.77 24.81 46.88  -11.19 Peak 4e0 360 P

Note: Level-ReadingiFactor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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BeamForming

.| From PoE .
Power | (240V/60Hz2) Pol/Phase . | LINE
Test Mode : | Mode 5
JgLevel (@BuVim)
60 .
3M RADIATED
50 jagd
< I—1} 1
|
40| +—— - t T - - !
3 6
= , | 5
R <
20
10
0
10|
30 100, 200, 200. 400, 500. 600. 700. a00. 900. 1000
Frequency (MH1)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHZ) (dB) (dBuv) (dBuV/m) (dBuV/m) (cB) (cm) {deg)
1 34.88 -11.88 45,81 36.93 48.99 -3.87 QP 199 358 P
2 74.52 -14.12 58.55 36.37 48.08 -3.63 Paax 400 354 P
3 161.92 -11.e9 45.81 34.7 43.58 -8.7 Paak 400 3508 P
< 288.428 -14.e3 39.14 25.11 43.58 -18.39 Paak 400 358 P
5 518.88 -4.55 34.25 25.66 45.00 -16.34 Peak 400 3608 P
3 5632.32 -3.63 37.76 24.13 45.00 -11.87 Peak 400 358 P

Note: lLevel=Reading+Factor
Margin=-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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BeamForming

From PoE )
Power (240V/60HZ) Pol/Phase . | NEUTRAL
Test Mode . | Mode 5
70 Level (dBuV/m)
60
31 RADIATED
50 V"-Zz:
40 - o |
] 2'. I 5
2 5
30 <
20
10
0
10 .
30  100. 200. 300. 400, 500. GO0, 700. 800. 900. 1000
Frequency (MH2)
Freguency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (¢BuV) (dBuv/m) (dBu¥/m) (dB) (cm) (deg)
1 34 .85 -11.89 46 .87 34.18 40 .60 -5.82 Peak 408 368 2
2 99.14 -15.76 5e.01 33.25 43 .50 -18.25 Peak 426 368 =]
3 286.08 -108.51 40,94 28.42 46,00 -15.57 Peak Elcic 360 p
= J42.34 -8.96 38.11 29.15 46.00 -16.85 Peak 400 360 P
S 520.82 -4.61 34.97 38.36 46.00 -15.64 Peak 4686 360 P
6 641,10 -1.96 36.53 34.57 46.00 -11.45 Peak 406 360 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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6.6. Test Result and Data (1GHz ~ 40GHz)

Non BeamForming-Omni Antenna

Power .| From PoE (120V/60Hz) | Pol/Phase . | VERTICAL
Test Mode | Mode 1, Band 1, CH36 :
97 Level ([dBuVim)
90
. ks e L i (T [ | FCC-5G-PEAK- (B1-B3}
zo| JUALL T{RE TE LI 4LL-J_l7l_l | - e !
60 . . ~ S| ! ! ! . . . . . ! . .
5G- AVG
50
40
30
20
10
0f
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBu¥Y/m) (dBuV/m) (dB) [cm) (deg)
1 5156.6¢ 6.70 46.24 52.94 54.00 -1.06 Average 152 318 P
2 515a.88 6.78 56.88 b3.58 /4.0 -18.42 Feak 152 318 P
3 513a .68 6. 85 187 .29 114.14 200 .6 -85.858 Average 152 318 P
4 5130.e6 6.85 117.39 24.24 20@.06 -75.706 Peak 152 218 P
5 18358.66 15.84 43.€1 58.85 58.26 -9.35 Peak 189 289 P
6 15548.¢e6 19.60 31.31 56.91 54.66e -3.89 Average 188 145 P
7 15540.66 19.60 42.57 62.17 74.00 -11.83 Peak 100 145 P
lote: |Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH36 :

Level (dBuVim)

97
90
o FCC 56 PEAK, (B1+B3]
70 B e
” | 5G- VG
40
30
20
10
0|
1000 4000.  2000.  12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Fraquency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuVv) (dBuV/m) (dBuV/m)  (dB) (cm) (deg)
1 5158.66 6.70 44.2%2 46.99 54.00 -7.01 Averesge 128 15 P
2 5158.66 6.70 53.23 59.93 74.6€ -14.07 Peck 128 15 P
3 5158.68 6.385 98.64 97.49 208.66 -162.51 Aversge 128 15 P
- 5159.68 B6.85 184.44 1867.29 208 .08 -92.71 Pegk 128 15 P
S 18358.e8 15.84 43.48 54.32 a8.2a -8._88 Peak 100 246 P
6 15542.066 19.60 32.29 49 .89 54.66 -4.11 Average 198 214 P
7 15540.66 19.60 41.69 61.29 74.6@ -12.71 Peak 198 214 P
llote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 1, CH40 :
a7 Level (dBuVim)
Qg
Y ([ ) [ B O = O P FCC-5G-PEAK- (B1-B3)
zo| TLINLFJ— UL UI_-U?I_L S |
_ | . 5 I [ (I N - . . A
" £ 5G- AVG
50
40
30
20
10
0
1000 4000. 8000. 12000. 416000. 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (NHz) (cB) (dBuVv) (dBuV/m) (dBuV/m) (cE) (cm) (deg)
1 5156.99 6.7€ 45,81 52.51 54.88 -1.43 Average 157 325 F
2 5156.90 6.7 56.84 63.54 74.88 -10.46 Peak 157 325 F
3  5200.88 6.95 118.27 117.22 200.88 -82.78 Avarage 157 325 P
4 5200.00 6.95 120.87 127.€2 200.88 -72.98 Paak 157 325 P
S 10400.88 15.75 42.52 58.27 68.28 -9.93 Peak ilee 337 r
€ 15600.92 19.55 31.54 51.@9 54.20 -2.91 Average 1@@ 341 P
7 15600.99 19,55 42,32 61.87 74.90 -12.13 Peak 1e@ 341 P

Note: lLevel=Reading+Factor
Margin-Level-Limit
Factor=Antenns Factor + cable loss - Amplifier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH40 :
g7Leve! (aBuv/m)
90
M FCC-5G-PEAK- (B1-BJ)
7
60 9 5G-AVG
50
40
30
20
10
O
1000 4000. 8000. 1200C. 16000. 20000. 24000. 2B8000. 32000. 36000. 40000
Frequency (MH2)
Frequency Factor Reading Level Linit Margin Detector Height Azimuth P/F
No. (NHz) (dB) (dBuY) (dBuV¥/m) (dBu¥/m) (cB) (cm) (deg)
1 5150.e8 5.7@ 4032 47.e2 54 08 -/.98 Avaraga 213 79 P
2 515e.ee b.7€ 52.00 59,26 74.00 -14.78@ Peak 213 79 P
3 5200.00 6.95 93.53 188.48 200.08 -99.52 Average 213 79 P
4 5200.00 6.95 183.56 118,51 200.08 -89.49 Peak 213 79 P
S 16400.00 15.75 41.20 56.95 68.20 -11.25 Peak 1600 214 P
6 15600.00 13.55 29.064 439.1¢ 54.00 -4.01 Average 166 195 P
7 15600.00 19.55 49.73 68.28 74,060 -13.72 Peak 168 195 P
Mote: Level=Reading+Factor
Margin=Level-Linit
Factor-Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 1, CH48 :

Lewe] (dBuvimj

ar

|

B0 FCC-5G-PEAK- [B1-B3]
Ta Tﬂ_ﬂl

Go 5G- ANG
50

40

30

20

10

0

1000 4000, 8000, 12000, 160000 20000, 24000.  2E000.  J000. 36000, 40000

Frequency (MHZ)
Fragquency  Factor Reading  Lewvel Limit Margin Detector Helght Azdmuth PJF
e, (MHz ) (dB) [dBuv)  (dBuvYm)  (dBuVSm)  (cB) [em] [d=g]
1 515888 6. 78 45.81 52.51 Sd .88 -1.49 Average 155 3a P
2 515888 6., 78 56,32 63,82 T4.pR -18.98 Peak 155 L F
3 524888 7 .08 113.58 128.58 289,88 =792 Average 155 3a P
4 5H40.00 7.8 123.9% 13@.96 2O0.80  -5%.84 Peak 155 L P
5  18438.88 15.88 41.65 57.53 G8. 28 -18.67 Peak 186 153 P
5 157888 19,16 25.74 48.54 S+, 08 -5.18 Averpge 104 138 F
7 1571888 19.16 42.11 61.37 o B8 -12.73 Peak 186 138 P
Hote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Lmplifier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH48 :

Lewel [dBwym|

ar
a0
B0
FCC-5G-PEAK- (B1-B31)
Ta Tﬂ_ﬂl i i
Go 56 ANG
50 1
40
3n
20
10
0
1000 4000,  8000. 12000, 16000, 20000, 4000,  2BOOO.  3ROO0.  3G000. 40000
Frequency (MHz)
Freguency  Factor Readlng  Lewsl Limit Margin Detector Hedlght Azdimuth PSF
e, (MHz ) (dB) [dEuv)  (dBuvdm)  (dBuvim)  (dB) [em] [d=g]
1 5158.84 G.78 48,32 47 .82 S5d .88 -5.98 Average 188 58 P
2 5158.64 6.7 53.18 £9.84 Ta.ER 0 -14.70 Freak 104 2549 F
3 5248.84 T7.88 93.97 188.97 2aa .88 -99 .83 Average 188 58 P
4 524B.00 7.8 184,31 111.31  Xe0.88 -83.69 Freak 188 2549 F
5 1g2488.84 15.88 41.93 57.481 68 .28 -18.39 FPeak 188 143 P
6 157,88 19.16 29.13 4a8.29 54,60 -5.71 Averpge 184 157 F
7 15718.84 19.18 41 .69 68 .85 Td .88 -13.15 FPeak 188 157 P
Hote: Level=Reading+Factor
Margin=Level-Limlt
Factor=4ntenna Factor + cable loss - Amplifier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 1, CH36 :
wLdeBuUﬁn}
Go
ko L | [ 1 | FCC-5G-PEAK- |B1~B3)
(AT B IRERA | Y N L1
T
| 5
fill ] | 5iG- BTG
50
40
0
20
10
0
1000 4000, 3000, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHz)
Frequency  Factor Reoding Lewel Limit Margin Detector Height Azimuth PSF
Hix. {MHz ) (dE) [dEuw)  (dBuWsm)  {dBuvSm) {dE | [em) [deg]
1 S150, 80 6.8 45.87 CE.57 54,80 -1.43 Awverpge 151 35 F
2 5158.80 6. 78 55.54 63 .24 T4.88  -18.76 Feak 151 3s P
3 S18g. 80 6.B5  185.34 112,15 2o0.80 -87.81 Averpge 151 35 P
4  5139.88 .85 118.43 135.28 280.88 -T74.72 Feak 151 35 P
5 1g360.88 15,84 43,45 59,249 6, 2 -8.491 Feak 1 214 P
& 15548.86 19,6 31.37 5@.37 54,88 -3.83 byverage 128 318 P
dA5G4m.ER 19,68 4k, 24 61.488 T4, 00 -12.12 Feak 1 319 P
Note: Level=Readlngs+Factor
Margin=Level-Limit
Factor=Antenna Factor 4+ cable loss - Ampllfier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH36 :

Lesigl (i Btdimj

a7

90

a0 i FCC-5G-PEAK- (B1-B3)

7o| TURUF T UL U] 1 H -

¥
| g5

G0 5G- AG

L0

40

n

20

10

a
1000 4000, BOOO. 12000, G000, 20000. 24000, 280000 32000, 36000, 40000
Frequency (MHz}
Freguency  Factor Readlng  Lewel Limdt Hargln Detector Helght Azlmath PSF
o, {MHI] [ded  fdBuV]  [dBuYSm)  (dBuvim) (dB) {om) (degl

1 5154.88 G6.78 48, 37 a7 .a7 S .28 -6.83 Average a9 76 F
P 6,78 51.83 5B.53 AeE -15.47 Peak Fd i TG P
3 5154.28 6.85 38.19 95.14 284.88 -16d4.B6 fAveragea 89 76 P
4  GlE8.8a 6.85 181.58 18B.43  288.88  -91.G57 Peak Pl Fi-] P
5 1g364.28 15.384 42,78 58.54 68.28 -9.66 Peak 1gg 1562 P
B 15544.88 19.58 31.86 31,45 o4, B -, 54 dyerage 108 Fate P
7 15344.28 19.68 41,96 A1.55 7l . B8 -1z2.44 Peak 1ag a7 P

Mote: Level=Reading+Factor

Margin=Level-Limit

Factor=fntenna Factor + cable loss - OQmplifier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 1, CH40 :
BTLE'”I [dEuVm |}
oo
E{] |
FCC-5G-PEAK. (B1-B3]
ro| TUMTTHE TN T T 1111 - |
¥
ooy s
50
40
30
20
10
0

1000 4000, 8000, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Frequancy (MHZ)

Frequency Factor Reading Lewvel Limit Margin Detector Heaght Azamuth P/F

N3 (MHZ) (dB) [dBuY) (dBuv/m) {dBuV/m) (dB] [em) [deg)
1 515688 G.78 4521 5r.31 54 .88 -1.449 Averasge 151 43 p
2 515@,.88 B.7a Bl .85 BEY.7E 74,88 -G. 24 Feak 151 43 P
3 5 206 .88 H. 85 118 68 117 .55 a6 . B -831.45 Awersge 151 a3 p
4 52088 ,.88 B.595 123.89 123,84 28,28 -69 .96 Feak 151 43 P
5 1848688 15.75 41 .93 57 .6B GE. 38 -18.52 Feak 128 138 P
& 15089.88 19,55 29.55 49,18 54 .88 -4.,98 Ayarage 1g| 124 P
7 15686 .84 19 55 43 .14 E1.78 74848 -13.21 Feak 128 124 P

Mote: Lewvel-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH40 :
Eil_I,,L\:v.w;d [IBuvm}
oo
B0 FCC-5G-PEAK. (B1~-B3]
o m.“.l. 1
B0 | 56- AVG
50
40
30
20
10
0

1000 4000, 8000, 12000, 16000, 20000, 24000,  2EO00. 32000, 36000, 40000
Frequancy (MHz)

Frequency Factor Resding Lewvel Limit Margin Detector Heaght Azimuth PJF

Nz, (MHz ) (dE) [dEuNY  (dBuvsm) {dBuv/m) (dE] [em) [deg]
1 5158.88 6. 78 46.39 47 .85 5488 -8 bversge 287 aF P
2 515@.B8 .78 53,18 59,88 T4.88  -14.28 Peak 287 87 P
3 52808.88 .55 93.83 188.84 286.88 -99.95 byersge 287 aF P
4  52080,.80 6.95 185,93 112,85 280,88 -87.12 Peak 287 87 P
5 18488.88 15.75 41.33 57.8E G8.28  -11.12 Feak 186 I87 P
& 15689.88 19,55 29,65 49,21 54, B8 -4,79 Average 188 337 P
7 15688.88  19.55 46.34 £5.78 7488 -8.21 Feak 186 337 P
Hote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 1, CH48 :

a7 Lewel {dBuvim)

a0

o FCC.56 PEAK. (B1-B3)

of TUELTTAL AL T ULLT ] ] L 11 1

0

Fol

40
1]
20
10

1000 4000, aoog, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Freguency (MHzZ}

Frequency Factor Reading Lewvel Limit Hargin Detector Height Azimuth PSF

Ho. (MHz ] [da) (dEuY]  [dEuYs/m) (dBuv/m) (dBE) fom) {deg)
1 5156.88 6.78 45 .85 52.55 T - -1.45 Luerage 151 35 P
2 515@.88 6.78 55.35 &3.85 74.28  -1@.95 FEak 151 35 P
3 5246.88 7.88 111.86 11E.88 280.86 -81.26 Auerage 151 35 P
4 524828 7.2 124,42 131.42 290.88 -55.58 Peak 151 35 P
5 1g4E@8.88 15.8B 41 .86 56.83 EB.28 -11.32 Peak 168 167 P
6 1572@8.8¢ 19.16 29.36 4E.52 54 .28 -5.48 Average  1@g@ 143 P
7 15718.88 19.1% 43 .68 £1.84 7428 -11.16 Peak 168 143 P
Mote: Level=Reading+Factor
Margin=Level-limit
Factor=&ntenna Factor + cable loss - Amplifier Factor
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Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH48 :
BTLHWI (dBu\ )
a0
&0 : :
B | | FCC-5G-PEAK. (B1:-B3)
o TULTTYf ML LU L g
:!_ c
En - . - - . 1 . bl::-.'qllill‘"-l
50
40
30
20
10
0
1000 4000, BODD. 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Freguency (MHz)
Frequsncy Factor Reading Lewel Limit Mergin Detector Height &zimuth PYF
[ {HHz} (dE] (dBuv) (dBuv/m] [dEUY/m) (dED (cm) (deg)
1 5158 .66 &.78 44 38 47 .88 5488 -6.93 Averag= 1848 156 P
2 Sl5E .88 T.78 533.77 G@. 47 74 .88 -13.53 Peak 18a 256 P
3 SrLE .06 7 .88 91.9B6 98. 58 Mg as  -l1al.832 Averag= 1848 156 P
4 SZ4E .88 /.88 185,14 112.14 e, 8e -87 .84 Peak 18a 256 P
5 1848868 15 .88 41 .45 57.31 63 . 28 -18.89 Peak 1848 331 P
B 1z72e.88 19.16 29.67 48.E3 54.88 -5.17 ANErage 18a 319 P
¥ 15718 688 19.16 45.61 G2.77 T4 .88 -11.23 Peak 1848 319 P

Hote: Level=Readimg+Factor
Margin=Level-Limit
Factor=Arternna Factor + cable loss - amplitier Factor
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Non BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) | Pol/Phase . | VERTICAL

Test Mode : | Mode 3, Band 1, CH38 :

a7 Level {d Bulim}

a0

an _ _ _ [ [ | FCC-5G-PEAK- (B1-83)

zo| TN P II;.lI?I | 1 N

! g

a0 [ | _ _ _ _“ 56 AV

50

40

30

20

m

0

1000 4000, E00Q, 12000, 16000, 20000, 24000, 253000, 32000, 36000, 40000

Frequency [MHz}

Freguency Factor Reading Lewel Limit Hargin Detector Height Azimuth PIF
M. {MHz ] [d8y {dBu¥)} [dBu¥/m) {dBuv/ m] (dE) fom) {degh
1 S1Ga.88 6,78 45,81 52.51 S4B -1.49 Syerage 143 a3 P
z 515a.28 6.78 57 .47 83.77 7 .28 -1, 23 Feak 143 33 P
3 5l%a.84a 6.9 Q.82  186.72 200, 50 -G93, 28 dyerage 143 a3 P
i S515a.28 6.98 111.581 11E.71 294 .88 -31.249 Feak 143 33 P
S 1@3B@.28  15.38 4] . o7 .80 q8.28 -11, 28 Frak 16a 59 F
6 1557a.28 19.56 13,65 am.I1 =2 -4, 79 Average Laa 114 P
7 1557@.88  19.56 43,86 52,62 74,08 -11,38 Frak 16a 4 F

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
T-FD-511-0 V1.5 Page No. . 45 of 337
FCCID . UCC-AX600



o

:"\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | HORIZONTAL
Test Mode : | Mode 3, Band 1, CH38 :
a7 Leved (dBw T m)
an
20
[ 1 [ FCC-5G-PEAK. (B11B3)
YO0 1w O e
] T
| 5
6o 4 5G. VG
50
40
1]
20
10
0
1000 4000 a00a. 12000, 16000, 20000, 24000, 28000 32000, 36000, 40000
Frequency (MHz)
Frequency  Factor Reading Lewel Limit Margin Detector Hedlght Azimutn PJF
bz, {HHz ) {d] (dBuy)  (dBuvm]  [dEuNSm) dB) {cm]) {degl
1 Si52.48 6.7 za.88 46,54 54,80 -7.58 Awarage 242 13 =
2 CAGE, e &. 70 S3.46 G, 16 74,60 -13.84 Peak 4% 19 P
3 Sio@.4@ 5. 08 EX.51 80.51  I8@8.80 -118.493 Awsrage 242 19 P
4 Gioe. a0 i, G 55,14 Qe84 P0G 00 -97.95 Peak 242 19 P
5 18382.8@ 15.30 4z.581 58.41 68.28 -2.73 Peak 184 121 F
& 1557@.88 19,56 249,65 49, 2 o4, 68 -4.79 Averags laa 247 =
F 1s57@.8@  13.5A ai.1@ G, 66 TA.8@  -13.34 Paak 184 247 P

Note: Lewel=Reading+Factor
Margin=Level -Limit

Factor=Antenna Factor + cable loss - Amplifier Factor
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C
=7 CERPASS TECHNOLOGY CORP.

Report No.: 23040191-TRFCCO02

Non BeamForming-Omni Antenna

Power From PoE (120V/60Hz) | Pol/Phase VERTICAL
Test Mode Mode 3, Band 1, CH46
E_I,La'.'ﬁul [dEuNIm|
50
50 FCC.5G.-PEAK.- {B1-BJ]
zof T | !
E0 | 546 WG
&0
40
30
20
10
0
1000 4000, 8000, 12000, G000, 20000, 24000,  ZEODD. 32000, 36000, 40000
Frequancy (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth PSF
Hev. (MHZ ) (dE) [dEUN)  (dBuvsm)  (dBuv/m)  (dE] [em) [d=g]
1 S1568.88 6.78 45 85 52.5%5 5488 -1.45 Bversge 151 38 P
2 3158.88 G.7a 58.138 B4.88 74,88 -3.12 Feak 151 39 F
3 525688 .59 1685 .85 115.24 a6, 58 -85 .96 Eversge 151 3q P
q 523@.88 6.59 1288.18 127,17 28, ge -T2e83 Feak 151 39 P
3 184G8.88 15.77 48 .83 36.86 Ga. 28 -11.54 Feak 126 132 P
@ 15699.88 19.35 29.78 49,13 o4 . B0 -4.87 Average 1e8 183 F
7 15698.88 19.35 41 .45 58 .88 T4 B8 -13.M@ Peak 128 183 P

Hote: Level=-Reading+Facter
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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C
:"\/ CERPASS TECHNOLOGY CORP.

Report No.: 23040191-TRFCCO02

Non BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) | Pol/Phase HORIZONTAL
Test Mode : | Mode 3, Band 1, CH46
gTLﬂ"ﬂl (dBu\ )
a0
20 ; .
| | B FCC SGPEAK. {B1-B3)
O 1 T i e I e
] i
1l §
0 [ ] [ 1 | S6- WG
al
40
30
20
10
o
1000 4000, 8000, 12000, 16000. 20000, 24000, 28000, 32000, 36000, 40000
Frequency (MHzZ)
Frequsency  Factor Reading Lewel Limit Mergin Detector Height  Azimuth PAF
Mz {RHz) (Bl  (dBuv) (cBuv/m] [dEu¥/m)  (dE] (em) (deg)
1 SiS8.88 6.7 35,35  46.65  54.00 -7.35 Averags 188 758 P
2 Sise.ee  &.7@ 53,58 E@.2@ 74.8@  -13.E@ Peak 188 1T B
3 SI3@.ee 6.99 @598 02.07 288.88 -187.83 Averags 188 159 P
4 SpI@.ee  §.99  JB.17 1@5.16  2P9.8@  -34,E89 Paak 188 258 F
5 1Ed62.06  15.77  41.32 57.60  62.26 -18.51 Peak 186 116 P
£ 15692.8@ 19,35 29,54 48,99 54,00 -5.81 Avarags  1@@ 2323 p
7 1SE08.88 19.35  48.61 59.05  T4.88 -14.84 Peak 188 233 P

Level=Reading+Factor
Margin=Level-Limit

Factor=~Artenna Factor + cable loss - amplifier Factor
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C
:"\/ CERPASS TECHNOLOGY CORP.

Report No.: 23040191-TRFCCO02

Non BeamForming-Omni Antenna

Power From PoE (120V/60Hz) Pol/Phase VERTICAL
Test Mode Mode 4, Band 1, CH42
a7 Lesvel (dBuvim)
a0
i ) FCC-5G-PEAK- (B1-B3)
7ol TURT T U] L1 -
L}
it | : 56 VG
S0 .
an
0
20
10
0
1000 4000.  BOOO. 12000, A6000. 20000,  24000. 28000, 32000, 36000. 40000
Frequency (MHz}
Freguency  Factor Readlng Lewvel Limdt Hargln Detector Helght Azlmuth PSF
Ha. {MHz) [dB) {dBuv)] [dBuv/m) (dBuvim) (dB} {cm) {degl
1 5154.24 6.78 45,86 52.58 Sal .28 =1.44 Oyerage 153 3332 P
2 5lGe.84 6. 78 6, B8 59.53 74,848 4,47 Frak 153 EER P
3 5214.24 6.97 93 .a5 128.82 288 .28 -99,.88 Average 153 3332 P
4 L2ie.ed G.97 185,34 112.31  Zee.gd -87.69 Preak 153 EEF P
5 led2a.@s 15.7 48,68 S6.42 E8.28 -11.78 Peak 1oad 77 P
B 1553@.88 19,48 28,44 47.92 t4 .20 -6.88 Auerage 182 153 P
7 15834.88 19.48 432,33 gl1.81 T .28 -1z.19 Feak 1o 153 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=8ntenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | HORIZONTAL
Test Mode : | Mode 4, Band 1, CH42 :

97 Lewel (dBuvim)

a0

80

zol TURLLMTTEFIFLRL T UL LT L1
; - 7

60 1 :

FCC-5GPEAK. (B1-B3)

SR S S S A S I 56 AVG
50 ¥

40
30
20

10

il
000 4000, BODg, 12000, 16000, 20000, 24000, 28000, 32000, 36000, 40000
Freguency [MHz}

Frequency Factor Reading Lewvel Limit Hargin Detector Height Arimath PSF

Mo.  (MHZ] [dB) {dBu¥] (dBu¥/m) (dBuv/m]  (dE) {cmd {deg)
1 5156 . 848 6.78 48 84 46.74 =Ty -T7.26 Average 248 195 P
2 515824 B.78 52.65 59.35 74 .84 -14 . EB5 Feak 248 196 P
3 5216 .28 6.97 T5.27 ar.24 288 .88 -117.76 Ayerage 248 195 P
4 5219.88 5.97 E7.38 94,35 290.88 -185.65 Peak 248 195 P
5 18428.88 15.74 43,89 SE.83 £8.28 -9.37 Peak 108 M5 P
6 1553@.849 19.48 28 .45 4F.93 54 .88 -6.87 Average 18a 334 P
7 156368.88 19_ 4B 41.89 681.37 74 .88 -12 .63 Peak iga 334 P

MNote: Level=Reading+Factor
Margin=Leval-Limit
Factor-fntenna Factor + cable loss - Amplifier Factor
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.%r:?“ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 4, CH149 :

Level {dBulim)

a7
90
&0 ] FOC-AG-PEAK- (Bd)
rol MM TH FOUN T T LTT, rn. 1
| il
ol | 6G- AV
50
40
30
20
10
0
1000 4000, BOOO. 12000, 16000, 20000, 24000. 28000, 32000, 36000, 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Helght Azimuth PYF
M. (MHZ } (a6} (adBUV)  (dBuvsm)  (QBuvsm) (dB) {em) (deg)
1 Se50 . e 7.35 57.72 55.87 58,20 -3.13 Peak 244 153@ P
2 STE0 ., 0o 7.37 74.749 82.16 1a5.2a -23.84 Peak 244 150 P
I ST20 .00 7.34 53.82 181.16 116,560 -9.64 Peak 244 158 P
4 5725 .04 7.33 59,684 187 .21 122,140 -14.99 Peak 244 158 P
5 5745 .88 7.5 111.95 113,25 288 .88 -88.75 AvVErage 244 186 =]
B 5745 .88 7.58 121.63 125,98 288 .88 -71.82 Feak 244 188 P
7 11496 08 17. /3 29 .44 a7 @i 54 . ba -H.93 Averags 186 1d4 =)
8 11494048 17.632 41.95% S0.58 74, o -14.42 Peak 186 144 B
9 17235.04 23.62 41.2 54,84 58,20 -3.36 Peak 1B 249 P
HNote: Level=-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Omplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 4, CH149 :
a7 Level :dEuWr:ﬂ
an
% u - i FCC-5G-PEAK-(B4)
zo| TUIUETHR IR 1L Tl g 0 S |
a
ol | 5G-AVG
a0
40
30
20
10
0
1000 4000. B000. 12000, 16000, 20000, 24000, 28000, 32000, 36000. 40000
Frequency (MHz)
Frequency Factor Readlng Level Linit Margin Detector Helght Azlnuth P/F
N (MHZ ) (aE) (dBUY)  (dBuvsm)  (dBuvsm) [i{e=}] {em) [deg)
1 SE50 .08 7.35 E1.26 s8.61 63,28 -9,.59 Peak 126 23 P
2 STO0. o8 7.37 60, 84 58.21 165,28 -35.99 Peok 126 23 P
3 572000 7.24 79.76 a7.e4 116,88 -23.76 Peak 126 23 P
4 5715.046 7.33 g4, 84 22,17 122.218 -38.83 Peak 126 23 P
=1 5745.048 7.28 189,82 187.32 289,060 -92.68 AWErage 128 13 P
B 5745 .88 ¥.38 118,14 117 .44 288,88 -82.56 Peak 126 23 P
7114946 a8 17 .63 9. B3 47 .36 54 .88 -B.74 Avsrags 186 314 =
& 114946, 88 17.63 41.649 59,32 74,88 -14.68 Peak 1ee 314 =
9 17235.84 23.62 2.81 56,43 63,28 -1.77 Peak lea 123 P

Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Smplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 4, CH157 :

Lewvel (dBuVim)

a7
40
&0
FCC5G.PEAK. (B4]
To r1
60 .
56G- AWG
50
40
30
20
10
0
1000 A000. 2000.  12000. 16000, 20000, 24000. 22000. 32000, 36000. 40000
Frequency (MHz}
Frequancy Factor Reading Level Limit Margin Detector Height Azimuth PJF
o (MHz) (dB) (dBuv)  (dBuV/m)  (dBuvsm) (dB) [em) {deg)
1 555a. 008 7.35 55.60 62.95 58.28 -5.25 Pezk 251 181 P
4 S78a.08 T.37 5639.335 T6.7 185.26 -18.50 FPezk 151 181 P
3 57Z@.88 T.54 74.11 g6l.45 118.56 -19.35 Pegk 151 181 P
4 S7E5 .88 T.33 74.88 81.33 122,28 -4, 87 Peak 251 181 P
L LFRES.EE T.37 112,41 128.7%2  2B@.B8  -TO0.22 Auverage 251 181 p
B 785 .BE T.37 123,88 131.25 288,68 -hE. 75 Pezk 151 181 P
7 350,08 743 75.16 83.59 122.26 -38.61 Peak 251 181 P
8 855,08 745 75.45 2.9@ 118.8@ -27.94 Peak 251 181 P
9 Sav5.008 7.54 72.35 79.89 185.28 -25.31 Pezk 251 181 P
18 5925.88 7 .66 56.76 G4 .42 58.26 -3.7 FPezk 151 181 P
11 11578.86 17 .83 27.99 45,62 54,88 -g. 18 Average 1o 151 P
12 11578.88  17.33 41.43 59,26 T4.88  -14.74 Pezk 188 151 P
13 17355.B8 14 .432 48 .65 65 .87 55.28 -3.13 Pezk 188 336 P
Mote: Level=Reading+Factor
Margin=Leval-Limit
Factor=dntenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

Non BeamForming-Omni Antenna
Power . | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 4, CH157 :

ar Lewvel [dBuvim)

40

20
rof ILNLTHE U0 L Ld U H

G0 12

FCC-5G-PEAK- [B4]

5G- BVG

50 1yt
40
30
20

10

0
1000 4000, a000. 12000. 16000, 20000, 24000, 20000. 32000, 36000, 40000
Frequency (MHz)

Frequency  Factor Reading Level Limit Margin Detecter Height Azimuth P/F
No. {MHz) {dB) {(dBuv)  (dBu¥/m) {dBuV/m) [dB) [em) {deg)
1 3558, 88 7.35 58,29 57.64 a8, 28 -18.56 Feak 129 23 P
@ S7EE.EE T.3T 56.73 G4.18 1B85.28 -41.18 Peak 120 23 p
3 S728.868 T.34 a2 .81 T@.15 118 &8 -48_ 65 Pezak 1:4 23 P
4 5725.88 7.33 52,38 59,50 122,238 -52.61 Pezak 129 23 P
5 S785.e8 7.37 188,49 187.86 208,88 -92.14 Average 129 23 P
G S5785.80 7.37 118.29 118.36 280,80 -81l.64 Fezk 129 23 P
T 5858 .88 T7.43 62.35 69.7B 122.28 -52.472 Feak 125 23 P
i S835.88 7.45 52 .48 69,93 1l8.c8 -48 .87 Feak 129 23 P
9 S875.868 7.54 56.43 65,97 185,28 -39.23 Feak 129 23 P
1a 5925 .88 T.66 52,85 BA.51 a8, 28 -T.69 Feak 129 23 F
11 11578 .88 17.83 29 /1 47 .44 54688 -B.5R Ayerage 188 224 P
12 11578.88 17.83 18,08 Ea.7o 74,88 -15.21 Pezak 188 224 P
13 17355.B@ 24,42 41 .52 a5, 04 58.2 -2.26 Peak 128 338 P
lote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%r:?“ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 1, Band 4, CH165 :
STLB‘JH [dBuVim)
90
80 | FCCSG-FEAK- [B4]
70| THATL e r Art 4 H || E——
60 &
| 56-AVG
50
40
30
20
10

1000 4000, 2000, 12000, 16000. 200000 24000. 28000. 32000, 36000. 40000
Frequency (MHz)

Frequency  Factor Reading Level Limit margin Detector Heignt azimuth PIF
Mo (MHZ) (dEB) (dBuY)  (dBu¥/m) {dBuvs/m) [dE) [em) (degl

1 SB25. B8 T.42 118.31 117.73 288 .68 -82.27 Average puds 15 26 P
2 5825.80 T.42 120.77 128.19 200,68 -71.81 Fezk 15 26 P
3 5858, 68 T.43 §2.28 89.63 122.28 -32.57 Fegk pdile 26 P
4 5535, 88 T.45 7G.38 85.83 11a.88 -I4.97 Fegk 186 26 P
5 SETS. B T.54 a6, %4 T4 48 185,28 -38.72 Fegk 186 20 F
6 S925.B8 T.66 57.7% 65 .41 65 .28 -2.73 Pezk 286 IE P
7 o1lgse.ee  17.99 28.48 45.45 LW 7.55 fverage 188 245 [
2 11s58.88  17.99 41.68 £o.67 74.66 14,02 Peak 164 249 p
g 17475.68  15.00 41.67 £5.07 &2.2a -2.13 Peak 189 335 p

Note: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

Non BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 4, CH165 :

Level [dBu\im)

an
80
of AT U L Ld U N

60

FCC-5G-PEAK- [B4]

5G- AVG

50 |
40
i
20

10

0

1000 4000, a000. 12000, 16000, 20000, 24000, 20000, 32000, 36000. 40000
Frequency (MHz)

Frogquency  Factor Reading Level Limit Margin Detector Height Azimuth PSF
No. (MHz ) (dB) (dBuV)  {dBu¥/m) {dBuW/m) [dB) [cm) (deg)

1 S525.608 T.42 a7 .68 185,82 288 .88 - 94, 95 Average 138 21 P
2 SHES. B8 T.42 187 .36 114. 7R 288 .88 -85.22 Feak 136 21 P
3 SHSE . BE T.43 F1.28 TE.T1 122 28 -43 .49 Feak 138 il P
4 SHSE.BE 745 =12 | Th.18 118. 88 -3 .6l Feak 138 1 P
5 SE7E.BE 7.54 57.42 64,08 185,28 -4@, 24 Peak 13B 21 P
B S025. B8 7.66 51.1@ E8.76 58.28 -9, 44 Peak 13B 21 P
T 1lls55@.e0 17.949 27 .65 45,68 54,68 -8.32 Average 188 226 P
g 1l558.88 17.99 41.71 59.7 T4 .08 -14, 38 Feak 168 226 P
9 17475.88 15.849 42 .66 67 .66 &g . 28 -9. 54 Feak 188 339 P

flote: Level=Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 4, CH149 :

Level (dBuvim)

ar
Bo
- . . ||| _ [ FCC-5G-PEAK- (B4)
rof ILNLE QUL UL L L [
2
50 2G- ANG
50 T
40
30
20
10
0
1000 4000, 8000, 12000. 16000, 20000, 24000. 28000, 32000, 36000, 40000
Frequency (MHz)
Frequency Factor Reading Lewel Limit Margin Detector Height Azimuth P/F
Mo {MHz) {dB) {dBuV] [dBuVy/m) {dBuV/m) -1=3] {em) {deg)
1 SE58 .68 7.33 57.54 54.89 6d.28 -3.31 Peak 243 182 P
Z S8R . Ba T.537 75.89 B83.268 185,28 -Z1.94 Feak 2435 182 P
3 E728 .08 7.34 97 .43 184 77 11e. 88 -G.@3 Peak 243 182 =
L 5725 .00 F.33 959,87 187 .88 122,24 -15.28 Faak 243 182 B
= E745 .09 7.38 111.32 11B.52 2088, 00 -Bl.38 Average 243 182 P
a E745 .09 7.38 124,67 131.97 2088, 00 -68.82 Peak 243 182 P
711450, 00 17.583 25,94 47.57 54,00 -3.43 Average 1ee 117 P
g 11438.09 17.563 432,58 68,13 74,040 -13.87 Feak lag 117 P
2 17235.849 23.62 41.39 65.81 G6d. 18 -3.19 Feak lag 123 P
HNote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

Non BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 4, CH149 :

a7 Level (dBuV/m)

a0

B0

MR e BT i =l g

g

FCC-5G-PEAK-{B4)

60

5G- AVG

&0
40
30
20

0

0
1000 A000. £000. 12000, 16000. 20000, 24000. 28000. 32000. 36000. A00QO
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo (MHz ) [dE) {dBuv) ({dBuv/m) (dBuW/m) {dB) {om) [deg)

1 5650, 00 7.35 5a8.94 58.29 68.28 -9.91 Feok 125 22 F
2 5760.08 7.37 64,63 72.08 165.28 -33.2@ Feak 125 22 F
E] 5710.08 7.34 82.76 98.1e 114. 68 -268.78 Feak 125 22 F
4 5715.09 7.33 B6.83 94,16 122.28 -25.84 Feak 125 22 F
5 5745 . 648 7.38 949. 2k 186 .56 166 .88 -93 .44 Avarags 125 12 F
B E745. 68 7.3e 112.51 119.81 166, 6o -588.19 Peak 125 22 F
7 1l498.08 17.63 27.66 45,29 54.08 -8.71 Average 168 269 P
8 11490.08 17.63 41,85 50.48 74. 88 -14.52 Peak 168 269 P
9 17235.08 23.62 42,19 55.81 68.28 -2.39 Feok 1aa 311 F

Mote: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 4, CH157 :
gyLevel (dBuVim)
90
80 | FCC-5G-PEAK- (B4}
rof LU T ML T 100 TT ] armeo N !
50 12
L1 [ ] | 5G- ANG
50 1
40
30
20
10
D

1000 4000, BODO. 12000, 16000. 20000, 24000, ZEO00O0. 32000, 36000. 40000
Frequency [MHz)

Fraquency Factor Reading Lewel Limit Wargin Detector Heipgnt ezimuth PIF

Mo (MHz) [dB) (dBuY)  (dBuvym)  (dBuvim) [dB) {cm) (deg)
1 SB5E . 88 T7.35 EE.82 63.17 68.28 -G.83 Peak 249 179 P
2 5700 .00 7.37 67 .19 74.56 185,28 -3, 64 Feak 245 1749 P
3 728 .68 T7.34 73.43 ge.77 116 .86 -38.83 Feak 243 1749 P
4 5725 .88 T.33 75.89 §2.42 122.28 -39.78 Feak 243 1749 P
5 S7HS . B8 T.37 113,82 128,359 288 .88 -79.61 AVErage 2449 179 P
& STES.@E 7T.37  124.86 131.43 IBE.BE8  -68.57 Peak 249 179 p
7 5858 . e 7.43 7o .68 26.43 123,28 -35.77 Peak 244 1749 P
B 5855 .68 7.45 7E.88 24.31 116.88 -26.459 Peak 244 1749 P
9 5875 .68 7.54 78.58 78.12 185,28 -27.8B8 Peak 249 179 P
i S025 .08 7.66 S8.56 GG, 22 58,28 -1.9B Feak 245 1749 P
11 11576.68 17.B3 259,67 7.58 54,88 -G. 58 Average 188 246 P
12 1157&.88 17.83 48 .67 5&.58 74 .88 -15.58 Feak 188 246 P
13 17355.88 4.4 48,59 65.81 68, 28 -3.18 Fedk 188 334 P
llote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + ceble loss - Amplifier Factor
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."\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 4, CH157 :
g?le'l&l (dBuVIm)
8o
80 | | | | | | | FCC-5G-PEAK-(B4)
O TN S — - -1
0
12
&0 G- AVG
50 11
40
30
20
10
0
1000 4000, oo, 12000, 16000, 20000, 24000, 2DB000. 32000, 36000, 40000
Freguency (MHz)
Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
Na. (MHz ) (cE) (dBu¥) (dBuv/m) (dBul/m) (cE) {em) [deg)
1 5650, 80 7.35 51.86 S5g.41 6. 28 -9.79 Peak 128 I3 F
2 5780.88 7.37 58,63 GE.BE  185.7@  -39.78 Peak 126 73 F
3 5716. 648 .34 B3 12 78 .48 116 B8 -4 . 34 Paak 118 3 F
a4 5725.88 7.3 63,27 7@.e8 122,28  -51.68 Paak 126 LE: =
E E785.08 7.37 99,97 187 .24 200,89 -092 .66 Average 128 23 P
E 5725.88 7.E7 112,43 110,80 200.88 -20.26 Peak 126 LE! P
7 5850, 00 7.42 G4, 54 71.57 12:.28 -508.23 Peok 126 23 F
2] 5855.680 7.45 65.13 72.58 114,68 -30.22 Peak 126 23 F
&  5875.88 7.54 59,33 66,87 185.28 -38.33 Peak 126 23 F
18 5925.88 7.66 53.58 61.24 B&. 78 -6.96 Feak 126 3 F
11 11578.88 17.83 18,64 a6.47 54, B8 -7.53 Average  1ee 238 F
13  11576. 648 17 .83 4, Bd .47 T4 88 -15.53 Paak 18 I3n F
13 17355.848 24.42 41.18 B5.52 BE. 28 -2.58 Paak 188 341 F
Mote: Level-ReadingtFactor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Smplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
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:"'hf CERPASS TECHNOLOGY CORP.

Report No.: 23040191-TRFCCO02

Non BeamForming-Omni Antenna

Power

From PoE (120V/60Hz)

Pol/Phase

VERTICAL

Test Mode

Mode 2, Band 4, CH165

a7

Level (dBuVim)

a0
&0

60

70 “_m

UL UL LU

FCC-5G-PEAK-(B4)

5G-AVG

0
40
30
20

10
{

1000 4000,

Frequency

No. {HHZ)

Fa
(

8000. 12000, 1G0DO. 20000. 24000,

25000, F2000. 3G000. 40000

Detector Height Azimuth P/F

1 SBI5.
2 5815,
3 Eate.
4 5855,
3 SBT3,
G 5915,
7 11658,
8 11658,
9 17475,

Frequancy (MHI)
ctor Reading Lewvel Limit Margin
gB)  (dBuV) (dBuvV/m] [dBuMim)  (dE)
41 189 .47 116 .89 186 . 8a -83.11
.41 122,83 13@.35 1aa ., B -58.B5
43 86.28 93.7 122,28 -28.49
45 g4. 04 21.459 114, Ba -15.31
.54 Ti.78 79.24 145, 28 -25.96
66 59.48 67 .14 Ga. 2a -1.86
.99 I&. 87 46 ., 86 54, 08 -7.14
.99 4@, 64 5&.63 74,88 -15.37
e 41 . kA BB . RE BE. 18 -1.54

{cm) {deg)
Lyarage 212 o F
Paak 212 12 F
Peak 212 22 P
Peak 212 22 F
Peak 212 2z F
Peak 212 2z F
Ayerage 184 245 F
Peak 188 246 F
Paak 184 335 F

MNote: Lewvel=Reading+Factor
Margin=Level-Limit

Factor=8ntenna Factor + cable

loss - Amplifier Factor

CERPASS TECHNOLOGY CORP.
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.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 4, CH165 :

Level {dBuVim)

a7,
a0
&0 _ | FCC-hi-PEAK-[(B4)
- o 8Ty R A e Al §
8
&l
5G-AVG
5“ 3
40
30
20
10
0
1000 4000 2000, 12000, 16000, 20000. 24000, 282000, 32000, 36000, ADDDO
Frequency (MHz)
Fregquency Factor Reading Lawvel Limit Margin Detector Height Azimuth PJ/F
Mo {MHz ] (dB) {dBu¥) [dBuvW/m) {(dBu¥/m) (dE) {em) ideg)
1 S8I5 .00 7.42 57 .04 124,45 200,00 -95.54 Averages 128 13 P
2 5825.00 7.42 11@.67 117 .45 20 .00 -82.51 Peak 138 13 P
5 5858 .08 7.43 76,85 54.31 121.18 -37.89 Feak 138 13 P
4 5855 .08 7.45 B3 .64 71.29 11@ . 88 -392.51 Feak 138 15 P
5  S5&75.88 7.54 S8.77 55.31  185.18  -38.89 Peak 138 23 P
=1 5015 a8 7.BB Sl .43 SE._@g hE. 1@ -18.11 Peak 138 13 =]
7 1lle5a.04 17.99 18.74 45.73 Ed . B8 -7.27 Averags 188 134 P
8 11a56.64 17.99 41 .69 53.68 T4 .00 -14.32 Peak 188 134 P
9 17475.04 25.80 41.549 65.59 68,28 -1.61 Peak lea 134 P
Mote: Level=Reading+Factor
Margin-Llevel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 3, Band 4, CH151 :
B?Leueltdﬂuuﬂm}
50
C
80 |i FCC-5G-PEAK-(B4)
of MMITTW NOM T 1171 ¢ I
2
A0 +
40
30
20
10
0
1000 4000. 8000, 12000, 16000, 20000, 24000, ?&000. 32000, 36000, 40000
Freguency (MHz)
Freguency Factor Reading Level Limit Margin Detector Helght Azdmuth P/F
NO. (MHZ } (B CdBUY)  [dBuUWsm) C(dBuYIn) (dE) fom) (deg)
1 CEGE.08 7.35 59,10 85,54 £9.2 -2.58 Paak 237 182 =3
2 CS7GE.00 7.37 66,02 74,20 185.2 -3@.01 Paak 237 182 =
3  5728.00 7.34 74.73 B2.87 116.88 -23.73 Peak 237 18z P
4 5715.80 7.33 74,46 Bl.79 122.18 -48.41 Peak 237 182 P
5  5755.89 7.38 1€5.89 112.39 2€€.88 -57.61 Average 237 182 P
6 S5755.00 7.3@  118.66 125,96 28€.88 -74.84 Peak 237 182 P
7 1151e.88 17.78 27.85 45.55 5488 -5.45 Average 188 167 P
8 1151eé.68 17.7@ a8 .78 5848 J4.868  -15.52 Peak 166 167 p
9 17I1e5.@8 23,77 A1.52 £5.30 £8.2 -2.81 Paak 106 231 =3

Note: Level-ReadingtFactor
Margin=Level-Limit
Factor=Antenna Factor + cable lpss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 3, Band 4, CH151 :

QTLMBI (d BuVim)

a0

80 FCC-5G-PEAK- (B4}

70

L T g U
B

fif) 5. BWG

50 i
A0
30
20

10

0
1000 4000, 3000, 12000, 16000, 20000, 24000, 28000, 32000, 36000. 40000
Fraquency (MHZ}

Freqgusncy  Factor Reading Lewel Limit Margin Detector Height &zimuth P/F

No. {(MHz) (dB) (dBuv)  (dBu¥/m)  {dBuv/m) (dB) [cm) (deg)
1 L6588 T.35 =1 LE.12 GH. 18 -16. 68 Pezk 114 1 P
2 578,88 7.37 55,58 B2 .95 185,28 -42.25 Pezk 126 21 P
3 5728.88 7.34 58,57 67.91 118.88 -42.89 Peak 126 21 P
4 5725.80 7.33 51,90 69,23 122.28 -52.97 Pezk 126 21 P
5 3755.86 7.38 292,23 99,53 288,88 -108.47 Average 126 21 P
G 3755.86 7.38 184,28 113,56 284 .88 -86.58 Peak 126 21 P
T 11518.88 17 .78 #3.99 47 .69 54,868 -6.31 average L& 234 P
& 11518.88 17.78 41,27 5&.97 74.88 -15.83 Pegk 188 234 P
9 17355.88 23.77 41.93 [ ] -1.58 Pezk 1848 337 P
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.%ﬂ';’“ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 3, Band 4, CH159 :
a7 Level (dBuVim}
ad
80 [ | FOC-5G-FEAK- [B4)
70 TI.IIHH[ M- 11t g M
B
50 f
40
20
20
10
0
1000 4000, 000, 12000, 16000. 20000, 24000, 28000. 32000, 36000, 40000
Frequency (MHz)
Frequency  Factor Reading  Lewvel Limit Margin Detector Height Azimuth P/F
No . [HHzZ) {dB) [dBuv) (dBuvysm)} [dBuvsm) (dB) {em) {d=g)
1 705,88 7.39 165.21 112 .68 288 .88 -87 .48 Avarage 245 173 P
2 5795.088 7.39 11B.32 125.71 o8 .88 -74.29 Peak 246 173 F
3 5850, 09 7.43 Tl.48 7o.83 1z2z.28 -43.37 P=ak 1406 173 F
4  5355.99 7.45 74.35 &l.880 118.58 -29.909 Peak 145 175 P
5 5875.88 7.54 66.31 73.85 185,28 -31.35 Peak 146 178 F
& 5925.93 7.E6 556.51 64.27 6E.28 -3.93 Paak 146 178 P
7 11508.80  17.88 2B.95 ag.81 54,80 -7.14 Avarage 100 224 P
g 11598.088 17.86 42.48 B8 .26 74.88 -13.74 Paak 164 224 P
9 173BL.@8 24 .49 41.53 BG.12 BB.28 -2.88 Paak 164 337 P
Mote: Lewvel-Reading+Factor
Margin=Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
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o
.‘\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

Non BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 3, Band 4, CH159 :

Level ([dBuVim)

a7
a0

a0
ro| LA e e L
I B

60

FOC 5G PEAK (B4}

5G- ANG

50 +
40
30
20

10

0
1000 4000, 2000,  12000. 16000. 20000, 24000. 28000. 32000, 3e000. 40000
Frequency [MHz)

Frequency Factor Reading Level Limit Wargin Detector Height A&zimuth P/F
No. (MHz) [dB) (dBuv) (dBuV/m) (dBuN,/m) [dEB) {cm) (deg)

1 5795.8@ T.33 92.11 99,58  Zee.og -100.58 Average 131 28 P
@ S7¥95.88 T.33 185.21 11t.686  Z00.06 -37.40 Feak 131 28 P
3 S5g5e.ee T.43 68.71 6&.14  122.2@ -54.86 Fedk 131 28 P
4 5855 .68 T.45 B8 48 67.93 118 .88 -41 .87 Feak 131 28 F
5 SETS . B T.54 53.6BE 61.2@8  1@85.2@ -44 B8 Feak 131 28 P
B 5025.68 7.686 E1.88 59.52 BE .28 -8.68 Peak 131 28 P
7 11596.88 17.B6 27.65 45.51 4. 28 -8.43 Average 188 214 p
B 1159@.88 17.B6 41.73 50,53 74 .88 -14.41 Peak 188 214 p
5 17385.ea 4.43 41,58 66.45 5E.28 -1.75 Feak 18 316 P

Note: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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:\f CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 4, Band 4, CH155 :

Level (dBuVim)

LT
a0
80 B FCC-5G-PEAK-(B4)
ol MWITT W T 1T I e |
3
90 BG-ANG
50 H
40
30
20
10
0
1000 4000, 8000, 12000, 16000, 20000, 24000, 2E0O0. 3E000, 36000, 40000
Fragquency (MHI)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
M. {HMHZ {aB) (dBuvY  (dEWV/m]  [dBuVem) {dB) {cm) {deg)
1 Se58. 8 7.35 S6.68 B4 .83 63,213 -4 .17 Paak 84 18 F
2 E700, 82 7.37 62.5B 69.95 1@5, 28 -3E.25 Peak 288 28 P
3 5720.00 7.34 GG, 22 73.56 116,89 -37.24 Prak 2840 23 F
4 5725.88 7.33 65.89 72.42 122,20 -45.78 Peak 2 28 F
5 S775.00 7.33 99,13 186,48 200, 08 -893.52 Ayerage 288 28 F
B 5T75.09 7.33 112,38 115.73 1@h, 08 -8l .27 Peak 2849 28 F
7 5858, 88 7.43 GB&.52 75.95 122.28 -46,25 Peak e 28 F
8 5855 848 7 .45 Bh.81 7348 116. 88 -37.34 Paak 284 18 =
g CETL. 88 #.54 B4 .40 F2.83 185, 28 -33.17 Paak e 28 P
1@ EQ25.88 7 .66 53.36 BE .82 68,28 -2.18 Peak 288 28 P
11 11558.88 17.7 29.63 47 .42 54, 83 -6.58 Average 16 224 P
12 11556.88 17.7%9 41.15 CE.54 74,80 -15.86 Peak laga 224 F
13 17325.80 24,28 41.1B 65.38 Ga.2e -2.82 Peak 18 334 F
Mote: Level=Readling+Factor
Margin=Level-Limit
Factor=Artenns Factor + cable loss - Amplifier Factor
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.%r:?“ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 4, Band 4, CH155 :

Level (dBu¥!m)

97
90
% . L FCC-5G-PEAK- |B4)
7ol LML T LT [T I
12
60 1
50 1
40
30
20
10
0
1000 40040. 2000. 12000. 16000. 20000, 24000,  2B000. 320000 36000, 40000
Frequancy {(MHz}
Frequency  Factor Reading  Lewvel Limit Margin Detector Height Azimuth FJF
Mo,  (MHT) (dE]  (dSuw) (dBuv,/m) (dSuwym)  (dE) fem) (deg)
1 Se5E.BQ 7.35 51.75 59.la b8.28 -9.1@ Peak 129 23 P
Z SFE9.00 7.37 53.41 £8.78 185.28 -84 .47 Peak 129 23 P
3 ST, B8 7.34 54,16 G1.5@ 118,08 -49 ., 58 Peak 19 23 P
4 STIS.0E 7.33 55.39 62.72 122,28 -59.48 Peak 119 23 P
5 577588 .35 87 .88 4,41 aa.\Ba  -185.59 average 129 23 P
6 5775.28 7.35 93.49 1BE.E4  288.88@ -93.16 Peak 129 23 P
7 SELE. BE 743 53.932 Bl.3B 122,28 -G, 84 Peak 1149 23 P
& SESS.2e 7.45 53.11 £@.56 1l@.8@ -5@.24 Paak 129 23 P
9 SB7S.Ea 7.54 £2.7a B, 24 185.28 -44 .96 Peak 129 23 P
1@ Soz5.ea 7.66 52.13 59.79 63,28 -8.41 Peak 19 23 P
11 11558.908 17.79 20.45 46,14 34 .08 -7.76 Average 1048 2T7s P
11 11558.88 17.79 41.14 58.93 74,68 -15.87 Peak 198 2T7s P
15 17325.88 24,28 42,18 E6 .38 65, 28 -1.98 Peak 168 331 P
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=A8ntenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 5, Band 1, CH36 :

EEI?Ll?..ﬂ.rel (dBuVim)

a0

20

B0 5

FCC-5G-PEAK- (B1-B3)

5G-AVG

50
40
30
20
10

1000 4000. &000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Mo, {MHz ) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) {cm) (deg)
1 515&.88 6.78 45.23 52.83 54,88 -1.87 Average 154 35 P
2 515&.88 6.78 57.37 4,87 74 .88 -9.,83 Peak 154 35 P
3 51s8.88 6.85 184,58 111.73 2aa . e -88.27 Average 154 35 P
4 51s8.88 6.85 117.23 124,88 2aa . e -75.92 Peak 154 35 P
5 183p8.88 15.84 41.85 57.79 B8.28 -18.41 Peak laa 223 P
& 1554888 19.68 29.45 49,86 54,88 -4, 84 Average laa 331 P
7 15548.88 19.68 41.74 51.34 74.88 -12.66 Peak 1668 331 P

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 5, Band 1, CH36 :

EITL:—:.ﬂ.r:e.nl (dBuVimj)

a0

a0
70 |_||_|_| I_I |_| |_|

60

FCC-5G-PEAK- (B1+-B3)

5G- AVG

50

40

30

20

10

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

Mo, ({MHz (dB) (dBuV) (dBuv/m}) {dBuV/m) (dB) (cm) (deg)
1 5158.88 6.78 39.99 456.69 54,88 -7.31 Average 173 18 P
2 5158.88 6.78 52.64 59.34 74.88 -14.66 Peak 173 18 P
3 5l36.68 5.85 87.83 04 .68 2e6.868 -1685,.32 Average 173 18 P
4 5188.88 6.85 99.83 185,88 288,88 -94.,12 Peak 173 18 P
5 18368.88 15.84 43.53 59,37 68.28 -8.83 Peak 186 241 P
6 15548.88 19.68 29.46 49,86 54,88 -4.94 Average 188 331 P
7 1554888 19. 68 42,15 81.75 74,86 -12.25 Peak 186 331 P

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power . | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 5, Band 1, CH40 :

g?L&'ﬂ.ratl (dBuV/m)

90

80
70 I I_I |_| |_|

60 3

FCC-5G-PEAK- (B1-B3)

5G-AVG

50
40
30
20
10

0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

No. (MHz ) {dB) (dBuv) (dBuvw/m) (dBuV/m) (dE) (cm) {deg)
1 5158.86 6.78 43,63 58.33 54,88 -3.67 Average 159 329 P
2 5158.86 6.78 54.88 61.58 74.88 -12.58 Peak 159 329 P
3 S298.88 6.95 186.96 113.91 200,88 -86.89 Average 159 329 P
4 S298.88 6.95 117.88 124,83 200,88 -75.17 Peak 159 329 P
5 18486.88 15.75 42,35 58.18 68.28 -18.18 Peak 188 229 P
6 15688.88 19.55 29.47 49,82 54.88 -4.,98 LAverage 188 338 P
7 15688.88 19.55 41.89 61.44 74.88 -12.56 Peak 188 338 P

Note: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power . | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 5, Band 1, CH40 :

Level (dBuVim)

a7,
a0
80
FCC-5G-PEAK- (B1-B3)
70 |_||_|_| |_| |_| |_|
7
60 5
5G- AVG
50
40
30
20
10
0
1000 4000, 8000, 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5158, 88 6.78 39.895 45.65 54,88 -7.35 Average 236 24 P
2 5158, 88 6.78 52.35 59.85 74,88 -14.,95 Peak 236 24 P
3 5266 .88 6.95 98 .48 97.35 2868.86 -182.65 Average 236 24 P
4 5288, 88 6.95 181.95 188.98 208 .88 -91.1@ Peak 236 24 P
5 ledas. 88 15.75 41 .45 57.21 68.28 -1&8.99 Peak laa 221 P
6 156828.88 19.55 28.56 48,11 54,88 -5.89 Average lea 314 P
7  15688.88 19,55 42,17 51.72 74,88 -12.28 Peak 186 314 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 5, Band 1, CH48 :

Q?,Le.ﬂwzl (dBuV/im)

a0

80
70 |_"_I_| I_I |_| |_|

60 5

FCC-5G-PEAK- (B1-B3)

5G- AVG

50

40

30

20
10

1000 4000, 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuV) (dBuVW/m) (dBuV/m) (dB) {em) (deg)

1 515a. 88 B.78 41.14 47 .84 54.88 -6.16 Average 162 335 P
2 515a. 88 B.78 53.65 B5@.35 74.88 -13.865 Peak 152 335 P
3 5244.88 7 .88 187 .68 114.68 2086 .88 -85.48 Average 162 335 P
4 5246.88 7 .88 118.79 125.79 266 .80 -74.21 Peak 162 335 P
5 1edze.e8 15.88 42.47 58.35 63.28 -9.85 Peak lea 229 P
& 1572@.ee 19.16 28.48 47 .62 54.88 -6.38 Average 1ea 336 P
7 1572@.ee 19.16 41.986 Bl.12 74.88 -12.88 Peak 1ea 3368 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power . | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 5, Band 1, CH48 :

5”,L\L:q.natl (dBuVim)

a0

&0
T |_"_|_| I_I |_| |_|

60 5

FCC-5G-PEAK- (B1+-B3)

5G- AVG

50 L
40
30
20

10

0
1000 4000. 2000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

No. (MHz) (dB) {dBu¥) (dBuv/m) (dBuVW/m) (dB) (cm) (deg)
1 5156. 68 6.78 39.95 46.65 54.88 -7.35 Average 1@ 261 P
2 51564, 68 6.78 52.385 59.55 74 .88 -14.45 Peak 1@ 261 P
3 524568 7.ea 89.82 95.82 288.88 -183.98 Average 1@ 261 P
4 5244.68 7.ea 99.55 186.55 28a .08 -93.45 Peak laa 261 P
5 ledse.ee 15.88 41.58 57 .68 bB.28 -1@.52 Peak 1@ 123 P
B 15728.88 19.16 29.46 48.02 54 .@8 -5.38 Average 1@ 334 P
7 1572B.@e 19.16 42 .68 Bl.84 74 .88 -12.16 Peak 1@ 334 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 6, Band 1, CH38 :

g?Leﬂ\rel (dBuvim})

90

20
T |_||_I_| \_I |_| |_|

60 5

FCC-5G-PEAK- (B1-B3)

5G- AVG

50
40
30
20

10

0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F

No. (MHz ) (dB) (dBuv) (dBuV/m) ({dBuV/m) (dB) {cm) (deg)
1 5158.88 6.78 45,28 51.98 54,88 -2.1@ Average 165 319 P
2 5156.86 6.78 54.13 68.83 74,88 -13.17 Peak 165 319 P
3 5198.88 6.98 99.88 186.78 2ea .88 -93.22 Average 165 319 P
4 5198. 88 6.98 1la.78@ 117 .68 208 .88 -82.48 Peak 165 319 P
5 1e338.88 15.8a 42.41 58.21 68,28 -9.,99 Peak 188 214 P
6 15578.88 19.56 29.45 49.81 54.88 -4.99 Average 188 338 P
7 15576.88 19.56 41.89 51.45 74.88 -12.55 Peak 166 338 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP.

Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power From PoE (120V/60Hz) Pol/Phase HORIZONTAL
Test Mode Mode 6, Band 1, CH38
QTL“EI (dBuVim)
90
a0
FCC-5G-PEAK- (B1-B3)
70 UL_LJ L_J U U
c T
50 AG- AVG
A0
40
30
20
10
0
1000 4000. 2000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz ) (dB) (dBuv) (dBuv/m) (dBuV/m) (dB) {cm) (deg)
1 515,88 6.78 39,92 46.62 54,88 -7.38 Average 228 18 P
2 5156.88 B.78 52.21 58.91 74.88 -15.89 Peak 228 18 P
3 5196&.68 5.98 85.48 92.38 2e68.08 -187.76 Average 228 18 P
4 519&.88 5.98 94,22 181.12 208 .08 -05.88 Peak 228 18 P
5 18388.88 15. 38 41.46 57.26 68.28 -18.94 Peak 188 216 P
6 15578.88 19.56 29.63 49,19 54,88 -4.81 Average 188 313 P
7 1557@&.88 19.56 41.68 61.24 74,88 -12.76 Peak 188 313 P

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 6, Band 1, CH46 :

5”Le\rel (dBuV/m}

a0
80
FCC-5G-PEAK- (B1-B3)
70 I _| |_| |_|
- 7
60 5G- ANG
50 !
40
30
20
10
0
1000 4000, 2000, 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
Mo. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) {cm) (deg)
1 5158.88 5.78 44,28 58.98 54 .88 -3.82 Average 151 34 P
2 S5l52.88 56.78 56,22 52.92 74.88 -11.88 Peak 151 a4 P
3 5238.88 6.99 112,23 117.22 208,686 -82.78 Average 151 34 P
4 5238.08 B5.99 128,34 127.33 208,68 -72.67 Peak 151 34 P
5 ledge.e8 15.77 41 .88 57.57 68.28 -18.63 Peak 18 227 P
&6 15698.88 19.35 28.78 48.13 54,88 -5.87 Average 188 227 P
7 15698.88 19.35 42,33 61.68 74.88 -12.32 Peak 188 338 P

MNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 6, Band 1, CH46 :

Level (dBuVim)

ar

90

&0

FCC-5G-PEAK- (B1~B3)
70 | L_J LI U
7
60 5
5G- AVG

50

40

30

20

10

0
1000 4000. 2000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHzZ) (dE) (dBuv) (dBuvsm) ({dBuv/m) (dB) {em) (deg)

1 515&. 88 6.78 48.82 45.72 54,68 -7.28 Average 227 46 P
2 515&. 88 .78 52.63 59.33 7408 -14.67 Peak 227 46 P
3 5234.88 .99 91.55 98.54 2@a.88 -18l1.46 Average 227 46 P
4 523@.88 .99 181.98 188.97 208 .88 -9l.83 Peak 227 4G P
5 1a456.88 15.77 41.54 57.31 68.28 -18.89 Peak 18 226 P
B 1569@.88 19.35 29.45 48,58 54,88 -5.28 Average lea 245 P
7 1559@.88 19.35 43.31 62.66 74,08 -11.34 Peak laa 245 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 7, Band 1, CH42 :

97Level((lBllVJm)

90

) TV R I I O O
e 7

60 5

FQ(:l-SG-PEAK- 1(91 L ?g

5G- AVG

50
40
30
20
10

0f
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz}
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuv/m) (dB) (en) (deg)
1 5158.90 6.70 45.26 51.90 54.00 -2.10 Average 143 33 P
2 5158.88 6.78 55.74 63.44 7a.88 -18.56 Peak 143 33 P
3 5218.@e 6.97 95.52 103.49 288.88 -96.51 Average 143 33 P
4 5212.00 65.97 185.87 112.84 200.00 -87.16 Peak 143 33 P
5 184208.ee€ 15.74 41.92 57.66 538.2@ -10.54 Peak 160 225 P
6 155308.00 19.48 29.66 49,14 54.60 -4.86 Average 109 331 P
7 15638.06 19.48 41.74 61.22 74.00 -12.78 Peak 100 331 P
Note: level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power . | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 7, Band 1, CH42 :

Level ([dBuVim)

ar
90
20 ! ! ! ! ! ! ! ! !
lel g He | i el e FCC-5G-PEAK- (B1B3}
zo| TLAL TR AFL LA P LU 9 N | )
7
60 5G- ANG
50 f
40
30
20
10
0)
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHzZ) (dB) (dBuv) (dBu¥/m) (dBuV/m) (dB) (cm) (deg)
1 5156.68 6.7 39.92 46.62 54.66 -7.38 AvErage 223 16 P
2 515a.08 6.76 52.13 58.83 74 .08 ~15-17 Feak 229 16 P
3 5218.06 h.97 77.87 2484 208.68 -115.95 Average 229 16 P
4 521@.ee b6.497 87.79 94.76 20@.0e¢ -15.24 Peak 229 1e P
S 18420.66 15.74 41.72 57.45 58.20 -10.74 Peak 189 297 P
6 156538.66 19.48 27.64 47.12 s54.ee -6.88 Average 198 331 P
7 15530.6e 19.48 42.63 62.11 74.00 -11.89 Peok iee 331 P
Note: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 5, Band 4, CH149 :
a7 Level (dBuV/m)
a0
i ' S | | o - FCC 5G-PEAK- (B4)
rol TLRLLTTWE UL UL Lo L U M
" 5G- AVG
50 ! ! ! +
40
30
20
10
0f |
1000 4000. 2000. 12000. 1600¢. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Fraguency Factor Reading Leval Limit Margin Detector Heignt Azimuth P/F
No. (MHz) (dB) (dBuV) (dBuY/m) (dBuV/m) (dB) (cm) (deg)
i 5656.00 7.35 55.92 63.27 66.26 -4.33 Peek 238 181 P
2 5766.¢e 7.37 69.21 76.58 185.2¢ -28.62 Pegk 238 181 P
3 57208.00 7.34 77 .88 34.42 1198.820 -26.38 PEaK 239 181 P
4 S725.@0 7.33 81.12 88.45 122.28 -33.75 Peak 238 181 P
S 5745.¢¢ 7.32 196.26 113.566 200.0¢ -86.31 Average 230 181 P
6 5745 .6 7.30 119.€2 126.32 206 .60 -73.68 Peak 238 121 P
7 1149@.c6 17.63 28.4¢6 46.89 54.60 -7.91 Average 190 337 P
8 11450.00 17.63 41.82 59.45 74 .08 -14.55 Peak 180 337 P
9 17235.00 23.62 42.39 66.01 66.26 -2.13 Peek 100 243 P
llote: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 5, Band 4, CH149 :

Level (dBuV/m)

a7 l
90 |
= = o e B || _FCC-5G-PEAK-(B4)
70 AENNY NS Y —— - 1 |
g
i
o I 5G-AVG
50
40
30,
20,
10
0 | L
1000 4000. 8000. 12000, 16000, 20000. 24000. 2B000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBu¥) (dBuV/m) (dBu¥/m) (dE) (cm) (deg)
1 5656 .08 7.35 48.75 56.18 63 .28 -12.1@e Peak 127 28 P
2 5706 .66 7.37 53.72 51.89 185 .28 -44 .11 Peak 127 28 =4
3 5720.00 7.34 63.29 7@.63 110.80 -48.17 Peak 127 20 P
a 5725.0e 7.33 65.71 73.e4 122.20 -49.16 Peak 127 20 =]
s 5745.00 7.36 §5.02 182.32 200.00 -97.68 Average 127 20 p
6 745.00 7.30 1€6.74 114.04 200.00 -85.96 Peak 127 20 P
7 11499.00 17.63 27 .64 45.27 54,00 -8.73 Average 106 338 P
8 11499.60 17.63 41.09 59.72 74,00 -14.28 Peak 100 338 P
9 17235.66 23.62 43,11 66.73 68.20 -1.47 Peak 166 114 P

Note: Level=Reading+Factor
Margin=lLevel-Linit
Factor-Antenna Factor + cable loss - Amplifier Factor
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.""\ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 5, Band 4, CH157 :

97Level {dBuV/m)

90

" FCC-5G-PEAK-(B4)

70 M

o 5G- AVG

50 i

40

30

20

10

0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuVv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)

1 5650.090 7.35 51.89 59.24 68.208 -8.96 Peak 2087 31 P
2 570@.0e 7.37 54.80 61.37 185.20 -43.83 Peak 207 31 P
3 57208.09 7.34 56.58 63.92 118.8@ -46.88 Peak 287 31 P
5 5725.e@ 7.33 59.93 67.26 122.28 -54.94 Peak 287 31 P
5 5785.88 7.37 187.12 114.49 206.00 -85.51 Average 287 31 P
6 5785.0e 7.37 118.28 125.65 20e.900 -74.35 Peak 287 31 P
7 5850.00 7.43 58.69 66.12 122.290 -56.88 Peak 287 31 P
8 5855.09 7.45 59.38 66.83 110.80 -43.97 Peak 287 31 P
9 5875.08 7.54 55.85 62.59 185.20 -42.61 Peak 2087 31 P
10 5925.8e 7.66 52.42 60.08 68.20 -8.12 Peak 207 31 P
11 11570.00 17.83 29.456 47.29 54.00 -6.71 Average 109 167 P
12 1157@.ee 17.83 41.79 59.62 74 .00 -14.38 Peak 1ee 167 P
13 17355.e8 24.42 42.13 66.55 68.28 -1.65 Peak 1ee 334 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 5, Band 4, CH157 :

Level (dBuV/m)

97

90

80 FCC-5G-PEAK- (B4)

70 |

- 5G- AVG

50 T

40

30

20

10

0|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) (cm) (deg)

1 5658.080 7.35 49.00 56.35 68.28 -11.85 Peak 126 24 P
D 5760.00 2437 58.86 58.23 185.20 -46.97 Peak 126 24 P
3 5720.00 7.34 56.80 58.14 110.80 -52.66 Peak 126 24 P
4 5725.00 7.33 51.88 58.41 122.208 -63.79 Peak 126 24 P
S 5785.00@ 7.37 95.73 183.108 200.00 -96.9@ Average 126 24 P
6 5785.00 7.37 186.59 113.96 200.00 -86.84 Peak 126 24 P
7 5850.00 7.43 51.18 58.53 122.20 -63.67 Peak 126 24 P
8 5855.00 7.45 52.18 59.63 110.88 -51.17 Peak 126 24 P
9 5875.88 7.54 51.13 58.67 185.28 -46.53 Peak 126 24 P
10 5925.00 7.66 58.47 58.13 638.20 -10.87 Peak 126 24 P
11 11570.00 17.83 29.44 47.27 54.88 -6.73 Average 180 256 P
12 115706.0@ 17.83 41.18e 58.93 74 .00 -15.87 Peak 160 256 P
13 17355.00 24 .42 43.81 67.43 68.28 -8.77 Peak 100 314 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 5, Band 4, CH165 :

Level (dBuV/m)

97,

90

» FCC-5G-PEAK-(B4)

70 [ ,

8 | |

o 5G- AVG

50 ! T

40

30

20|

10

0|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) (cm) (deg)

1 5825.60 7.42 186.24 113.66 200.00 -86.34 Average 207 31 P
2 5825.80 7.42 117.92 125.34 200.00 -74.66 Peak 287 31 P
3 5850.00 7.43 82.17 89.60 122.20 -32.60 Peak 287 31 P
4 5855.@0 7.45 77.73 85.18 110.80 -25.62 Peak 287 31 P
5 5875.80 7.54 65.85 73.39 185.20 -31.81 Peak 207 31 P
[ 5925.60 7.66 53.87 61.53 68.20 -6.67 Peak 287 31 P
7 11650.00 17.99 29,31 47.30 54.08 -6.7@ Average 100 314 P
8 116590.e0 17.99 41.38 59.37 74 .00 -14.63 Peak 1ee 314 P
9 17475.60 25.00 42.31 67.31 68.20 -9.89 Peak 160 214 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
T-FD-511-0 V1.5 Page No. : 85 of 337
FCCID . UCC-AX600



N
e
."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 5, Band 4, CH165 :

Level (dBuVim)

97,
90
- FCC-5G-PEAK- (B4)
70 -‘i U UI
8 !
- 5G- AVG
50 —F ] |
40
30
20
10
0|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5825.e0 7.42 93.96 101.38 200.88 -98.62 Average 123 23 P
2 5825.00 7.42 106.28 113.7@ 20e.00 -86.30 Peak 123 23 P
3 5850.008 7.43 67.95 75.38 122.20 -46.82 Peak 123 23 P
4 5855.00 7.45 67.76 75.21 11e.88 ~35:59 Peak 123 23 P
S 5875.00 7.54 56.14 63.68 185.280 -41.52 Peak 123 23 P
6 5925.00 7.66 48.61 56.27 68.20 -11.93 Peak 123 23 P
7 11650.00 17.99 29.66 47 .65 54.00 -6.35 Average 1e@ 231 P
8 116508.00 17.99 40.56 58.55 74 .00 -15.45 Peak 100 231 P
9 17475.80 25.00 42.36 67.36 68.20 -9.84 Peak 100 354 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
T-FD-511-0 V1.5 Page No. : 86 of 337
FCCID . UCC-AX600



N
e
."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 6, Band 4, CH151 :

97 Level (dBuV/m)

90

o FCC-5G-PEAK- (B4)

70

o0 56G- AVG

50

40

30

20

10

0|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuVv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)

1 5650.88 7.35 58.75 66.10 68.20 -2.1@ Peak 2082 33 P
2 5700.00 7.37 72.80 80.17 185.20 -25.83 Peak 202 33 P
3 5720.00 7.34 77.5@ 84.84 11e.80 -25.96 Peak 282 33 P
4 5725.e0 7.33 79.24 86.57 122.20 -35.63 Peak 2082 33 P
5 5755.68 7.30 191.98 189.28 200.00 -98.72 Average 282 33 P
6 5755.6e 7.3 116.58 123.88 200.00 -76.12 Peak 202 33 P
7 11518.00 17.70 29.46 47.16 54.00 -6.84 Average 100 167 P
8 11510.e0 17.7@ 41.55 59.25 74 .08 -14.75 Peak 1ee 167 P
9 17265.08 23.77 42.16 65.93 68.20 -2.27 Peak 100 345 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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N
e
."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 6, Band 4, CH151 :

Level (dBuV/m)

97

90!

4 FCC-5G-PEAK- (B4)

70

- | 5G-AVG

50 T

40

30

20|

10

0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)

1 5658.00 7.35 52.84 59.39 68.208 -8.81 Peak 118 29 P
2 5702.00 7.37 59.67 67.04 185.20 -38.16 Peak 118 28 P
3 5720.09 7.34 62.71 70.85 110.80 -48.75 Peak 118 28 P
4 5725.00e 7.-33 73.14 80.47 122.20 -41.73 Peak 118 28 P
5 5755.088 7.38 95.46 182.76 200.00 -97.24 Average 118 28 P
6 5755.68 7.38 1e4.27 111.57 200.00 -88.43 Peak 118 20 P
7 11510.090 17.70 28.97 46.67 54.08 =733 Average 180 226 P
8 11518.0e 17.7e 42.16 59.86 74.00 -14.14 Peak 1ee 226 P
9 17265.08 23.77 41.13 64.98 68.208 -3.3@ Peak 180 214 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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C
:"\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 6, Band 4, CH159 :
o7 Level (dBuV/m)
90
o FCC-5G-PEAK- (B4)
70
o 5G- AVG
50 ¥ |
40
30
20
10
0f
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5795.00 7:39 98.58 185.97 200.00 -94.83 Average 285 24 P
2 5795.0e 7.39 111.77 119.16 200.00 -80.84 Peak 285 24 P
3 5850.00 7.43 75.51 82.94 122.20 -39.26 Peak 285 24 P
4 5855.@@ 7.45 70.04 77.49 11e.80 -33.31 Peak 285 24 P
5 5875.080 7.54 66.35 73.89 185.20 -31.31 Peak 285 24 P
6 5925.0e 7.66 56.83 54.49 68.20 -3.71 Peak 285 24 P
7 1159@.00 17.86 27.95 45.81 54.00 -8.19 Average 180 234 P
8 11590.@0 17.86 41.58 59.44 74 .00 -14.56 Peak 180 234 P
9 17385.e0 24.49 42.01 66.50 68.20 -1.70 Peak 100 331 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 6, Band 4, CH159 :
97 Level (dBuV/m)
90
90 FCC-5G-PEAK- (B4)
70
8 |
o 5G- AVG
50 —F | I
40
30
20
10
0|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5795.80 7.39 86.97 94.36 200.00 -105.64 Average 100 21 P
2 5795.8@ 7.39 98.17 185.56 200.00 -94 .44 Peak 100 21 P
3 5856.00 7.43 62.40 69.83 122.20 -52.37 Peak 100 21 P
4 5855.80 7.45 57.24 64.69 110.80 -46.11 Peak 180 21 P
5 5875.08 7.54 53.99 61.53 185.20 -43.67 Peak 180 21 P
6 5925.8e 7.66 51.64 59.30 68.20 -8.9@ Peak 180 21 P
7 11590.00 17.86 28.47 46,33 54.80 -7.67 Average 100 214 P
8 11590.00 17.86 41.65 59.51 74 .00 -14.49 Peak 180 214 P
9 17385.08 24 .49 41.15 65.64 68.20 -2.56 Peak 100 312 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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C
:"\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 7, Band 4, CH155 :
il
97Level (dBuV/m)
90
" FCC-5G-PEAK- (B4)
70
o | 56-AVG
50
40
30
20
10
0|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuVv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5650.08 7.35 54.39 61.74 68.20 -6.46 Peak 189 28 P
2 5700.00 7.37 58.88 66.25 185.20 -38.95 Peak 189 28 P
3 5720.00 7.34 63.67 71.01 110.80 -39.79 Peak 189 28 P
4 5725.ee 7.33 65.95 73.28 122.20 -48.92 Peak 189 28 P
5 5775.88 7.35 92.96 18@.31 200.00 -99.69 Average 189 28 P
6 5775.08 7.35 182.46 109.81 200.90 -99.19 Peak 189 28 P
7 5850.090 7.43 63.91 71.34 122.20 -58.86 Peak 189 28 P
8 5855.ee 7.45 64.63 72.88 112.80 -38.72 Peak 189 28 P
9 5875.80 7.54 59.15 66.69 105.20 -38.51 Peak 189 28 P
10 5925.88 7.66 58.68 66.34 68.20 -1.86 Peak 189 28 P
11 11558.090 17.79 28.63 46.42 54.00 -7.58 Average 108 134 P
12 11550.00 17.79 42.44 608.23 74.00 -13.77 Peak 1ee 134 P
13 17325.08 24.20 41.31 65.51 68.20 -2.69 Peak 180 343 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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C
:"\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02

BeamForming-Omni Antenna

Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 7, Band 4, CH155 :
9.,Level (dBuVim)
90
80 i
FCC-5G-PEAK- (B4)
70
60 5G- AVG
40
30
20
10
0f
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuv) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 565@.00 7.35 49.96 5734 68.20 -18.89 Peak 126 22 P
2 5708.00 7537 58.96 58.33 185.28 -46.87 Peak 126 22 P
3 5720.00 7.34 55.98 63.24 110.80@ -47.56 Peak 126 22 P
4 5725.00 Z-e33 58.57 65.90 122.20 -56.38 Peak 126 22 P
5 5775.08 7.35 88.93 96.28 200.08 -103.72 Average 126 22 P
6 5775.00 7.35 98.98 186.33 200.00 -93.67 Peak 126 22 P
4 5858.00 7.43 51.59 59.82 122.20 -63.18 Peak 126 22 P
8 5855.6e 7.45 54.33 61.78 110.88 -49.02 Peak 126 22 P
9 5875.00 7.54 52.15 59.69 105.20 -45.51 Peak 126 22 P
18 5925.60 7.66 51.8@ 59.46 68.20 -8.74 Peak 126 22 P
11 11558.9@ 17.79 27.63 45.42 54.88 -8.58 Average 188 216 P
12 11558.0e 17.79 41.52 59.31 74.00 -14.69 Peak 19e 216 P
13 17325.e8 24.20 41.97 66.17 68.20 -2.83 Peak 180 249 P

Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
T-FD-511-0 V1.5 Page No. : 92 of 337
FCCID . UCC-AX600



o

:\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Sector Antenna
Power .| From PoE (120V/60Hz) | Pol/Phase . | VERTICAL
Test Mode | Mode 1, Band 1, CH36 :
J
97 Level (dBuV!m)
S0
80 T O | | | FCC-5G-PEAK- (B1-B3) |
70| T AR L1 — ]
7
- 56- AVG.
40
30
20
10
0f
1000 4000. 3000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Helght Azimuth P/F
Ko, (MHz) (dB) (asuv) (aBuv/m) (dSuv/m) (dB) (cm) (deg)
1 5is2.ee 6.7 45.12 52.82 s54.0€ -1.18 Average 159 326 P
2 5150.00 6.70 56.77 63.47 74.00 -10.53 Peak 159 320 P
3 5180.00 G.85 118.33 117.18 200.06 -82.82 Averege 159 326 P
- 5189.60 6.85 128.85 126.90 2080.00 -73.1¢0 Peek 159 320 P
5 18355.08 15.84 42.57 58.21 63,20 -9.99 Peak 109 314 P
6 15548.88 19.68 28.97 43,57 54.86 -5.43 Average 188 256 P
7 15549.08 19.68 41.47 61.07 748 -12.93 Pezk 108 256 P
Note: Level=Reading+Factor
Margin=Level-lLimit
Factor=Antenna Factor + cable loss - Amplifier Factor
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."\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Sector Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH36 :
g7Level [dBuVim)
90
FCC-5G-PEAK- (B1~B3)
70 A AT R
7
B I A O Y A =
40
30
20
10
0|
1000 4000. B000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency {MHz)
Fraguency Factor Reading Level Limit Margin Detector Helght Azimuth PSF
No. (MHz) (aB) (dBuvV)  (dBuv/m) (dBuUV/m) (a8) (cm) (ceg)
1 515e.ee 6.78 46.€9 52.79 54.00 -1.21 Average 159 zes p
2 5156.e€ 6.78 57.72 64.42 74.66 -9.58 Peak 159 zes P
3 5186.08 6.85 1089.21 116.86 206.6€ -83.94 Average 159 Jea P
4 5186.¢0 6.85 118.81 125.66 206.6€ -74.34 Feak 153 68 P
5 18366.68 15.54 41.42 57.26 65.20 -19.34 Peak 102 221 P
5 15548.66 19.59 28.65 43.25 54.00 -5.75 Average 109 346 P
7 15548.06 19.58 42.13 61.73 74. .00  -12.27 Peak 1082 246 p
lNote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + ceble loss - Amplifier Factor
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:"\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Sector Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase : | VERTICAL
Test Mode : | Mode 1, Band 1, CH40 :
Q.II.eveI (dBuV/m)
90
s ] ] o ! FCC 56 PEAK. (B1-83)
P00 S 1 A 1 ] -
i
50 . { 5 ! ! ! ! ! ! e
50 ! ! ! ! h !
40
30
20
10
0
1000 4000. 8000. 12000. 16000. 20000. 24000. 22000. 32000. 36000. 40000
Frequency (MHz)
Freguency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (GBuV) (dBuv/m) (dBuV/m) (dB) (cm) (deg)
1 5150.00 5.70 45.95 52.65 54.00 -2.35 Average 157 315 P
2 5156 .66 5.78 58.13 54,83 74,86 -9.17 Peak 157 315 P
3 5209 .00 5.95 112.48 119.35 200 .00 -882.65 Average 157 315 P
4 5200.00 5.95 122.2 129.15 2€0.88 -78.85 Peak 157 31 =
S 1e4¢0.08 15.75 41.2 57.81 £3.20 -11.19 Peak 1ee 213 =}
6 15660.00 19.55 28 .46 43.81 54.00 -5.99 Average 166 346 P
7 156€0.00 13.55 41.62 51.17 74.00 -12.83 Peak 166 346 2]

Note: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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C
:"\/ CERPASS TECHNOLOGY CORP.

Report No.: 23040191-TRFCCO02

Non BeamForming-Sector Antenna

Power

From PoE (120V/60Hz)

Pol/Phase

HORIZONTAL

Test Mode

Mode 1, Band 1, CH40

97

Level (dBuVim}

S0

20

60

7o TN AT L

B

FCC-5G PEAK- I(a1-»?g)_
\ |

1

LU

| 56-'AVG

S0
40
30
20

10
0

i

1000 4000. 8000. 12000. 165000.

Frequency

No. (MHz)

1 5159.
2 5159,
3 5288.
4  5208.
5 1e4e9.
€ 15608.
7 15600,

Frequency (MHz)

Factor Reading Level Linit Margin
(6B)  (dBuv) (cBuV/m) (dBuv/m)  (dE)

6.7@ 45.91 52.61 54.99 -1.39

6.70 57.71 64 .41 74.98 =9,39

6.95 118.54 117.49 288.88 -82.51

k.45 121.35 128.308 200.08 -71.7
15.75 41.39 57.14 68.20 -11.@6
19.55 2B8.564 48.19 54.00 -5.81
19.55 41.33 €e.88 74.00 -13.12

20000. 24000.

28000. 32000. 36000. 40000

Detector Height Azimuth P/F
(cm) (deg)

Average 157 322 P
Peak 157 322 P
Avarage 157 322 P
Peak 157 322 P
Paak 100 225 P
Average 100 54 P
Peak 100 54 P

Note: Level=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss

- Amplifier Factor
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:\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Sector Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase : | VERTICAL
Test Mode | Mode 1, Band 1, CH48 :
a7 Level ([dBuV/m)
Q0
2 | I e =l ' FCC-5G-PEAK. (8183}
70 (o], R 0 O e s i il
T
- 5G- AVG
50 ! ! 3 ! ! b ! !
40
30
20
10
0|
1000 4000, 2000.  12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Fraquency Factor Reading Level Limit Margin Detector Height Azimuth P/F
No. (MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB) (cm) (deg)
1 5156.606 6.70 46.28 52.98 54.00 -1.02 Averesge 158 326 P
2 5158.606 6.7¢ 58.62 65.32 74.06 -8.68 FPeek 158 32 P
3 5248.0@ 7.00 111.52 118.52 208 .08 -81.458 Average 158 32e P
4 sS248.00 7.8 121.57 128.57 208.88 -71.43 Peak 158 320 P
5 1lease.eg 15.88 41.67 57.55 58.20 -18.85 Peak ige 112 P
6 15720.00 19.16 28.64 47.80 54.00 -6.28 Average 129 234 P
7 15728.6e 19.16 41.88 61.04 74 .06 -12.96 Peak 199 234 P

llote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
T-FD-511-0 V1.5 Page No. : 97 of 337
FCCID . UCC-AX600



o

.“'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Sector Antenna
Power : | From PoE (120V/60Hz) | Pol/Phase . | HORIZONTAL
Test Mode : | Mode 1, Band 1, CH48 :
97Lewel (dBuV/m)
90
FCC-5G-PEAK- (B1-B3)
(o ! limeSat S Y S —— S -
7
50 5 | ! ! ! ! ! ! ! g
50 ! ! ! § !
40
30
20
10
(y
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Lavel Linit Margin Detector Height Azimuth P/F
No. (MHZ) (aB) (dBuv) (dsuv/m) (dBuv/m) (dE) (cm) (deg)

1 5i5e.ee 5.7@ 46.12 52.82 54.00 -1.18 Average 159 315 P
2 515@.ee 5.76 57.84 54.54 74.00 -9.46 Peak 155 316 P
3 5240.00 7.6 109.52 115.52 200.00 -83.48 Average 159 316 P
4 5249.900 7.6 119.35 126.35 200.66 -73.65 Peak 159 315 P
5 1845@.00 15.88 41.89 57.77 63.28 -18.43 Peak 1@ 321 P
6 15716.ee 19.16 18 .64 47.89 54 .88 -6.28 Average 1ee 122 P
7 15720.09 19.1g 42 .64 5l.86 74.00 -12.2¢ Peak 1ee 122 P

Note: Level-Readingt+Factor
Margin=_Level-Linit
Factor=Antenna Factor + cable loss - Amwplifier Factor

CERPASS TECHNOLOGY CORP. Issued date : Jun. 26, 2023
T-FD-511-0 V1.5 Page No. : 98 of 337
FCCID . UCC-AX600



o

.“'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Sector Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | VERTICAL
Test Mode : | Mode 2, Band 1, CH36 :
o7 Level (dBuV/m)
90
80 i T, o || Fec-56-PEAK. (B1+B3)
70 SR} A5 m— 8 S — 1 ] !
7
1 | e _ 56 AVG
40
30
20
10
0
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor Reading Level Linit Margin Detector Helght Azimuth P/F
NO. (MHT) (aB)  (dBuv) (aBuvsm) (dBuv/m)  (dB) (cm) (d=g)
1 5150.89 6.7€@ 45.91 £2.61 54.080 -1.39 Average 157 315 P
2 5150.99 6.7 58.37 65.07 74.00 -8.93 Peak 157 315 P
3 5180.00 6.85 106.28 115.13 200.00 -86.87 Average 157 315 P
4 5180.00 6.85 120.34 127.19 200,00 -72.81 Peak 157 315 P
5 10360.88 15.34 41,32 57.16 63.20 -11.84 Peak 100 180 P
6 15540.98 19.6€ 28.54 48.24 54,80 -5.76 Ayerage 109 214 P
7 15548.88 19.6@ 42.42 62.02 74.80 -11.08 Pazk 109 214 P
MNote: Level=ReadingiFactor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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.“'\/ CERPASS TECHNOLOGY CORP. Report No.: 23040191-TRFCCO02
Non BeamForming-Sector Antenna
Power : | From PoE (120V/60Hz) Pol/Phase . | HORIZONTAL
Test Mode : | Mode 2, Band 1, CH36 :
wlevel (dBuV/m)
90,
| _— | I | Y 1S f$C~SG~PEAK-(B1—BBl
M T [
g0 [T IR e Y A A H [ L
z 7
pu
60| 5G- AVG
50 D
40
30
20
10
q
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Frequency Factor HReading Level Linit Margin Detector Height Azimuth P/F
No.  (MHz) (dB)  (dBuY) (dBuV/m) (dBu¥/m) (cB) (cm) (deg)
1 5150.66 5.7 45.47 52.17 54,00 -1.83 Average 157 307 P
2 5156 .86 5.78 56.29 B82.99 74 .98 -11.61 Peak 157 3er P
3  5180.00 6.85 106.88 113.73 200.88 -86.27 Avarags 157 387 P
q 5180.e0 5.85 1198.62 126.47 200.02 -73.53 Peak 157 3e7 P
S 1e3e0.00 15.84 43.12 58.96 68.28 -9.24 Peak 1ee 219 P
6 15540.00 15.60 29.66 49.26 54.00 -4.74 Average  1€e 316 P
7 15540.00 13.66 42,31 61.°1 74.00 -12.6° Peak 166 316 P
Note: Level=Reading+Factor
Margin=-Level-Linit
Factor=Antenna Factor + cable loss - Amplifier Factor
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C
:"\/ CERPASS TECHNOLOGY CORP.

Report No.: 23040191-TRFCCO02

Non BeamForming-Sector Antenna
Power From PoE (120V/60Hz) | Pol/Phase VERTICAL
Test Mode Mode 2, Band 1, CH40
o7 LEYe! (dBUVIm)
90
20

60

)

ol MUALL TR JULL T LLLPL U

FCC-5G-PEAK- (B1 4{3} 1]

=T

| 56- AVG

50
40
30
20

10

4

0f
1000 4000. 8000. 12000. 15000.

Frequency

No. {MHZ)

1 5158.
2 5158.
3 52@43.
4 5204.
5 18408,
6 15588.
7 15580.

20000. 24000.
Frequency (MHz}
Factor Reading Level Limit Margin

(dB) (dBuv) (dBuV/m) (dBuV/m) (dB)

28000. 32000. 36000. 40000

Detector Height Azimuth P/F
(cm) (deg)

Average 156 389 P
Peak 156 3\8c P
Average 155 389 P
Peak 156 389 P
Peak 108 214 P
Average 102 319 P
Peak 109 319 P

Note: lLevel=Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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